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1. Report Revision History
Revision Date Description
- 20 NOV 2023 Initial Release
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2. Introduction

2.1. Scope of Tests

This document presents the results of a series of DFS tests that were performed on the Righthand
Technologies Inc CABINLINK6 WAP (hereinafter referred to as the Equipment Under Test (EUT)). The EUT
was manufactured and submitted for testing by Righthand Technologies Inc located in Chicago, IL.

2.2. Purpose

The test series was performed to determine if the EUT meets the RF emission requirements of the FCC title
47 part 15 §15.407(h) and KDB 905462 D02 U-NIlI DFS Compliance Procedures New Rules v02.

2.3. Identification of the EUT
The EUT was identified as follows:

EUT Identification
Product Description CABINLINK6 WAP
Model/Part No. CL6
Serial No. CL6W100037
Size of EUT 17.5cm Length x 26.5cm Width x 5cm Height
Device Type Digitally Modulated Transmission Device
Band of Operation 5150 — 5250MHz, 5250 — 5350MHz, 5470 — 5725MHz, 5735 — 5835MHz
Modulation Type BPSK,QPSK,16-1024-QAM
Antenna Type antenna array (Qty 4)

The EUT listed above was used throughout the test series.

3. Power Input
The EUT was powered by 28VDC from three (3) conductors (positive, negative and ground).

4. Grounding

The EUT was connected to ground through a ground lug on the chassis to the ground plane in addition to the
ground pin on its power cable.

5. Support Equipment
The EUT was submitted for testing along with the following support equipment:

Description Model # SIN

Laptop w/ Qualcomm Radio Control Tool SW -

Control Board — —

6. Interconnect Leads
The following interconnect cables were submitted with the test item:

ltem Description

RJ45 to M12 Cable Interconnect lead between EUT and laptop

7. Modifications Made to the EUT

No modifications were made to the EUT during the testing.
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8. Modes of Operation

Mode Description
e 5320MHz, 20MHz
802.11ax e 5310MHz, 40MHz
e 5290MHz, 80MHz

9. Test Specification

The tests were performed to selected portions of, and in accordance with the FCC title 47 part 15 §15.407(h)
and KDB 905462 D02 U-NIl DFS Compliance Procedures New Rules v02 test specifications.

- Federal Communications Commission “Code of Federal Regulations”, Title 47, Part 15, Subpart E

- Federal Communications Commission “Code of Federal Regulations”, KDB 905462 D02 U-NIl DFS
Compliance Procedures New Rules v02

10. Test Plan

No test plan was provided. Instructions were provided by personnel from Righthand Technologies Inc and
used in conjunction with the FCC title 47 part 15 §15.407(h) and KDB 905462 D02 U-NIl DFS Compliance
Procedures New Rules v02 specifications.

11. Deviation, Additions to, or Exclusions from Test Specifications
There were no deviations, additions to, or exclusions from the test specifications during this test series.

12. Laboratory Conditions

Ambient Parameters Value

Temperature 22°C

Relative Humidity 32%
Atmospheric Pressure 1012.7mb

13. Summary
The following EMC tests were performed and the results are shown below:

Test Description Requirements Test Methods SIN Results
FCC 15E
DFS KDB 905462 KDB 905462 CL6W100037 Conforms

14. Statement of Conformity

The Righthand Technologies Inc CABINLINK6 WAP, Model No. CL6, Serial No. CL6W100037, did fully
conform to the DFS requirements of FCC title 47 part 15 §15.407(h) and KDB 905462 D02 U-NIlI DFS
Compliance Procedures New Rules v02.

15. Certification

Elite Electronic Engineering Incorporated certifies that the information contained in this report was obtained
under conditions which meet or exceed those specified in the FCC title 47 part 15 §15.407(h) and KDB
905462 D02 U-NIl DFS Compliance Procedures New Rules v02 test specifications. The data presented in this
test report pertains to the EUT as provided by the customer on the test date specified. Any electrical or
mechanical modifications made to the EUT subsequent to the specified test date will serve to invalidate the
data and void this certification.
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17. Equipment List
EqID Equipment Description Manufacturer Model No. Serial No. FreRc;:ZI;cy Cal Date Due Date
GSE2 | SIGNAL GENERATOR (40GHZ) | ROHDE & SCHWARZ SMB100A 183293 100KHZ-40GHZ | 1/26/2023 1/26/2024
GSFO | VECTOR SIGNAL GENERATOR | ROHDE & SCHWARZ SMBV100A 260452 9kHz to 6GHz | 09/02/2022 | 09/02/2024
GSFB | OSP120 BASE UNIT ROHDE & SCHWARZ OSP120 101071 3/30/2023 3/30/2025
GSFE | OSP120 ROHDE & SCHWARZ OSP120 101288 .01-40GHZ 4/4/2023 4/4/2025
RBG4 | EMI ANALYZER ROHDE & SCHWARZ ESW44 103007 2HZ-44GHzZ 12/8/2022 12/8/2023
RBH5 | EMI ANALYZER ROHDE & SCHWARZ ESW26 103068 2HZ-26GHZ 12/8/2022 12/8/2023
XYF2 | POWER SPLITTER AGILENT 11667A MY42254138 DC TO 18GHZ | 3/22/2022 3/22/2024

N/A: Not Applicable 1/0: Initial Only CNR: Calibration Not Required

NOTE 1: For the purpose of this test, the equipment was calibrated over the specified frequency range, pulse rate, or modulation prior to the test or monitored by a

calibrated instrument.
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DFS

18.1.

Frequencies
WLAN CH 58 (5290 MHz)

DUT Information

Bandwidths
80 MHz (80 MHz)

Power
18.000 dBm (18 dBm)

DUT Settings
No. of transmission chains
DFS capability
DFS Mode
Startup time (incl. CAC)
Startup time delay
Conf. occ. bandwidth for :

WLAN CH 62 (5310 MHz)

40 MHz (40 MHz)

18.000 dBm (18 dBm)

4

Yes

Primary

130.00 seconds
1.00 seconds

WLAN CH 64 (5320 MHz)

20 MHz (20 MHz)

18.000 dBm (18 dBm)

80.000 MHz, 40.000 MHz, 20.000 MHz

Gaintable Ant1
5+
4+
S 3t
£
s T
§ 2t
1+
0 t t t t t t t t t t t t {
5150 5200 5300 5400 5500 5600 5700 5800 5850
Frequency in MHz
— Gaintable: Ant1
Gaintable ant2
5+
4t
g 51
£
s T
8 21
1+
0 t t t t t t t t t t t t {
5150 5200 5300 5400 5500 5600 5700 5800 5850

Gaintable: ant2

Frequency in MHz
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Gaintable ant3

10T
st
g ol
pas
0 } } } } } } } } } |
5150 5200 5300 5400 5500 5600 5700 5800 5850
Frequency in MHz
Gaintable: ant3
Gaintable ant4
10T
ys
g ol
s T
§ 4T
s
0 t t t t t t t t t {
5150 5200 5300 5400 5500 5600 5700 5800 5850
Frequency in MHz
Gaintable: ant4
18.2. Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
DFS Channel Availability Check 5290.000 18.0 80.000000 PASS
In-Service Monitoring 5290.000 18.0 80.000000 PASS
Statistical Performance Check 5320.000 18.0 20.000000 PASS
Statistical Performance Check 5310.000 18.0 40.000000 PASS
Statistical Performance Check 5290.000 18.0 80.000000 PASS
U-NII Detection Bandwidth 5320.000 18.0 20.000000 PASS
U-NII Detection Bandwidth 5310.000 18.0 40.000000 PASS
U-NII Detection Bandwidth 5290.000 18.0 80.000000 PASS
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18.3.

DFS Channel Availability Check (56290 MHz; 18.000 dBm; 80 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NIl DFS Compliance Procedures New

Rules v02.

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty (K=2) < 1%
Measurement uncertainty for Radar Pulse verification = 300 ns (3 samples @ 10MHz samplerate)

Measurement Summary

Uy (i;quzl;ency Radar Waveform Filename used CAC Type %;esﬁltl C(c?r\;]er:a"nt
5290.000000 FCC15407_2014-Type0-18.wv | Begin of CAC Phase PASS
5290.000000 FCC15407_2014-Type0-18.wv | End of CAC Phase PASS

Measurement Detailed Results
DUT Frequency | Radar Type CACT Measurfad Configured :
ype Startup time |Startup time | Kind of Measurement
(MHz) No. (s) (s)

5290.000000 0 Begin of CAC Phase 130.000 Before Radar Injection
5290.000000 0 Begin of CAC Phase 130.000 After Radar Injection
5290.000000 0 End of CAC Phase 130.000 Before Radar Injection
5290.000000 0 End of CAC Phase - 130.000 After Radar Injection

(continuation of the "Measurement Detailed Results" table from column 6 ...)

DUT Frequency Time of Tx Start Limit Result
(MHz) (s) (s)
5290.000000 0.000 0.00 PASS
5290.000000 >150.0 >150.0 PASS
5290.000000 121.248 0.00 PASS
5290.000000 - >0.0 PASS

(continuation of the "Measurement Detailed Results" table from column 9 ...)

Uy (i;quZl;ency Comment
5290.000000 No emissions detected; OK
5290.000000 Limit is acquisiéigg ’;\ilrgteeif.ter radar burst.
5290.000000 No emissions detected; OK
5290.000000 No emissions detected; OK
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Radar Pulse verification Summary
. Min. Max. Required Measured
Radar Type |\ of Puises | RQUICANO- | b isonidth | Pulsewidth | Pulsewidth | Min. PRI
No. of Pulses
(us) (us) (us) (us)
0 190 18 0.900 1.000 1.000 2.000
0 32 18 0.900 1.000 1.000 2.000
(continuation of the "Radar Pulse verification Summary" table from column 7 ...)
Measured Max. PRI Required PRI
Radar Type No.
P () (us)
0 36606.300 1428
0 36338.300 1428

Radar Pulse verification detail (Begin of CAC Phase)

Radar Type No. Pulse No. Pulse width Required Pulse width
(us) (us)
0 1 0.900 1.000
0 2 0.900 1.000
0 3 0.900 1.000
0 4 0.900 1.000
0 5 0.900 1.000
0 6 0.900 1.000
0 7 1.000 1.000
0 8 1.000 1.000
0 9 1.000 1.000
0 10 1.000 1.000
0 11 1.000 1.000
0 12 0.900 1.000
0 13 0.900 1.000
0 14 0.900 1.000
0 15 0.900 1.000
0 16 0.900 1.000
0 17 0.900 1.000
0 18 0.900 1.000
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Radar Pulse verification detail (End of CAC Phase

Radar Type No. Pulse No. Pulse width Required Pulse width
(Ws) (Ws)
0 1 0.900 1.000
0 2 0.900 1.000
0 3 0.900 1.000
0 4 0.900 1.000
0 5 0.900 1.000
0 6 0.900 1.000
0 7 1.000 1.000
0 8 1.000 1.000
0 9 1.000 1.000
0 10 1.000 1.000
0 11 0.900 1.000
0 12 0.900 1.000
0 13 0.900 1.000
0 14 0.900 1.000
0 15 0.900 1.000
0 16 0.900 1.000
0 17 0.900 1.000
0 18 0.900 1.000
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Radar level verification

Description / Formula Value Unit

IF((

{DFS Mode(0/1/2)}=0)or(
{DFS Mode(0/1/2)}=1) , IF((dBm2W(

{Attenuation Vector Generator to DUT[dB]} , -50+
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}

Given setting /

{Nominal Power[dBm]})>0.2) , -64 , IF(( fg;?;ﬂlzttg -
{Configured PSD[dBm]}<10) , -62 , -64))+ Vector

Generator level

Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: -1.03 dBm/MHz
Requirement of the Detection threshold value for this given values acc. to 62 dBm
FCC clause 5.2 / Table 3

Vector Generator level setting -5.49 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector 55.51 4B

of 'DUT to OSP'-cable ’

Given additional level added to the amplitude of the waveform to account for 1.00 4B
variations in measurement equipment acc. to FCC clause 5.2/Table 3/Note 2 )

This results in the following radar signal level at the DUT -61.00 dBm

Additional Information

Note Description
Sweep of Analyzer and Radar pulse waveform are triggered at the same time. Therefore, the radar
Note 1: | pulses maybe can be seen at the trigger point of the trace. Analysis of the Sweeps excludes the
covered time for the radar pulses.
Note 2: | The radar signal is simultaneously evaluated as the analyser sweep after radar injection.
Note 3: | Measurement uncertainty due to sampling rate of 10MHz is 300ns (3 samples)
. | If user defined waveform is configured (myARB.wv) then no additional limits are available
Note 4:
and measured values cannot be checked.

Measurement Beginning of CAC

25T
20t

o ‘ ‘ ‘
-207
t t t t t
50 1

t t t t t {
00 150 200 223
Timeins

Level in dBm
o

Threshold
Begin of CAC phase
End of CAC phase

Measurement Beginning of CAC
—— DUT powerup
—— Trigger (window at the beginning)
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Beginning of CAC; Radar Pulses

-10T
e 20T
a 1
©
= 301
[
Q in
3
-40T
-501
—————————
0 5 10 15 20 25 30 35 40 45 50 55 60
Time in ms
Beginning of CAC; Radar Pulses
Measurement End of CAC
25T
20T
£ 10T
o
] iR
£ ot
[
0 =
(]
= 10+
-20-
t t t t t t t t t t i
0 50 100 150 200 250 275
Timeins
Measurement End of CAC Threshold —— DUT powerup
Begin of CAC phase Trigger (window at the end) End of CAC phase
End of CAC; Radar Pulses
-10T
e 20T
[} 1
©
£ 30t
[
Q in
3
-40T
-501
—————————
0 5 10 15 20 25 30 35 40 45 50 55 60

Time in ms

End of CAC; Radar Pulses

Measurement Beginning of CAC

Page 14 of 97



Engineering Test Report No. 2301707-08

!
flite
Startup time
Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 1001 ~ 1001
Sweep time 20.000 ms 20.000 ms
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger Video Video
Trigger Mode constant constant
Trigger Level 60.000 % 60.000 %
Trigger Offset 0.000 s 0.000 s
Begin of CAC Phase
Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 223.000 s 223.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 73.000 s 73.000 s
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End of CAC Phase
Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 275.000 s 275.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 125.000 s 125.000 s

OSP Radar Pulse Detector

Setting Instrument Value Target Value
Measurement Time 100.000 ms 100.000 ms
Sample rate 10000 kHz 10000 kHz
Trace points 1000000 1000000
Time resolution 0.100 us 0.100 us
Detector Peak Peak
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18.4. DFS In-Service Monitoring (5290 MHz; 18.000 dBm; 80 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules
v02

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded uncertainty (K=2) for Channel Closing Transmission Time in the first 200 ms: <0.1%

Expanded Uncertainty (K=2) for Channel Closing Transmission Time for the remaining channel move time
period:<0.1%

Expanded Uncertainty (K=2) for Channel Move Time:<0.1%

Measurement Summary

DUT Frequency Radar Type No. Type of Measurement Overall Result
(MHz) value
5290.000000 0 First of all, Transmit Test -
5290.000000 0 Channel Move Time PASS
5290.000000 0 Channel Closing PASS
Transmission Time
5290.000000 0 Non-occupancy period PASS

(continuation of the "Measurement Summary" table from column 4 ...)

DUT Frequency
(MHz)

Overall Comment

5290.000000

not performed / not finished

5290.000000

5290.000000

5290.000000

Channel Move Time Detailed Result

DI [Freguee; Radar Type No. GHU 13 uhne S CMT Result CMT Comment
(MHz) (s) (s)
Tx Time value
is last trailing
5290.000000 0 0.443 10.000 PASS edge found
within sweep.
See Note 1.
Channel Closing Transmission Time Detailed Results
DUT Frequency CCTT Type of CCTT No. of CCTT Tx Time
(MHz) RERER THD N, Value Pulses found (ms)
5290.000000 0 first 200 ms 0 0.000
5290.000000 0 remaining 10.0 0 0.000
second(s) period
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(continuation of the "Channel Closing Transmission Time Detailed Results" table from column 5 ...)
DUT Frequency CCTT Tx Time Limit CCTT Result CCTT Comment
(MHz) (ms)
5290.000000 200.000 PASS See Note 1.
5290.000000 60.000 PASS See Note 1.
Non-occupancy period Detailed Results
DUT NOP Tx NOP Tx
Frespenyy | ooer b | O, elf | MO e, e Time Time Limit | NOP Result
No. Pulses found | Pulses Limit
(MHz) (s) (s)
5290.000000 0 0 0 0.000 0.000 PASS

Transmitting Test Detailed Results

DUT Frequency
(MHz)

Tx-Test Result

Tx-Test Comment

5290.000000

not performed / not finished
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Radar level verification

Description / Formula Value Unit
IF((
{DFS Mode(0/1/2)}=0)or( . .
{DFS Mode(0/1/2)}=1) , IF((dBm2W( G']Yoirr‘ni‘f:'tgg/
{Nominal Power[dBm]})>0.2) , -64 , IF(( calculate _
{Configured PSD[dBm]}<10) , -62 , -64))+ Vector
{Attenuation Vector Generator to DUT[dB]} , -50+ Generator level
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}
Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 4.99 dBm/MHz
Requirement of the Detection threshold value for this given values acc. to 62 dBm
FCC clause 5.2/ Table 3
Vector Generator level setting -5.30 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector 55.70 4B
of 'DUT to OSP'-cable '
Given additional level added to the amplitude of the waveform to account for 1.00 dB
variations in measurement equipment acc. to FCC clause 5.2/Table 3/Note 2 )
This results in the following radar signal level at the DUT -61.00 dBm

Additional Information

Labeling of the x-axis (time) is relative to its beginning (0 secs.)

Note Descrintion
Note 1: Because of the radar pulse event at the beginning, the investigation of the trace begins with an
" | offset of 28.7 ms conforming to the end of the Radar burst.
Note 2: Channel move time (CMT) / channel closing transmission time (CCTT) measurement was made
" | with hi resolution video sweep using OSP DAQ channel
Because of the substantially higher sampling rate of the video signal the results for CCTT and
Note 3: | CMT are more accurate than in the graphics visible. Reached timing accuracy of the video trace:
approximately 4 us
Note 4 The Non-Occupancy Period trace starts at the end of the Channel move time trace (20.000 secs.)

Channel Move Time

Level in dBm
N
o (4]

0 2 4 6 8 10 12 14
Timeins

Channel Move Time Threshold

— Start of Radar —— Trigger at end of Radar
10sec Channel Move Time Limit

— First 200ms of Channel Closing Tx Time
Last measured edge of Channel Closing Tx Time
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Channel Move Time first 200ms

£
o
©
£
°
0 .
(]
-
t t t t t t t t d
50 100 150 200 250
Time in ms
Channel Move Time first 200ms Threshold
Start of Radar —— Trigger at end of Radar
First 200ms of Channel Closing Tx Time
Non-occupancy period
25T
20T
e 10T
[} L
©
£ ot
[
Q =
s
-10T
-20
!

0

Non-occupancy period

t t t t t {
1000 1500 1860
Timeins

Threshold

Channel Move Time; Channel Closing Transmission Time

Setting Instrument Target Value
Value

Center Frequency 5.32000 GHz 5.32000 GHz
Span ZeroSpan ZeroSpan
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 30001 ~ 30001
Sweeptime 20.000 s 20.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off
Trigger External External
Trigger Offset 0.000 s 0.000 s
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Non-occupancy period

Setting Instrument Target Value
Value
Center Frequency 5.32000 GHz 5.32000 GHz
Span ZeroSpan ZeroSpan
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 30001 ~ 30001
Sweeptime 1.860 ks 1.860 ks
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
OSP Video Detector
Setting Instrument Target
Value Value
Measurement Time 20.000 s 20.000 s
Samplerate 2500 kHz 2500 kHz
Tracepoints 50000000 50000000
Time resolution 4.000 us 4.000 us
Detector Peak Peak
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18.5.

DFS Statistical Performance Check (5320 MHz; 18.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules

v02

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty (K=2) < 1%

Measurement Summary

Uy Radar Type Detection Percenta.ge Detection Overall Overall
Frequency of Detection o
No. count Limit Result Comment
(MHZz) Px
5320.000000 1 29 of 30 96.67% 60.0 % PASS
5320.000000 2 30 of 30 100.00% 60.0 % PASS
5320.000000 3 30 of 30 100.00% 60.0 % PASS
5320.000000 4 30 of 30 100.00% 60.0 % PASS
5320.000000 5 30 of 30 100.00% 60.0 % PASS
5320.000000 6 30 of 30 100.00% 60.0 % PASS

Aggregate Results for Short Pulse Radar Type 1-4

Aggregate Calculation as
follows

Aggregate Percentage

Aggregate Limit

Aggregate Result

(P1+P2+P3+P4)/4

(continuation of the "Aggregate Results for Short Pulse Radar Type 1-4" table from column 4 ...)

Aggregate Calculation
as follows

Aggregate Comment

(P1+P2+P3+P4)/4

not calculated because of not all radar waveform types 1 to 4 are measured
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Detailed Results for Radar Type 1
Trial Number Random Trial | Pulse Width PRI No. of Pulses Pulses Comment
used (us) (us) Detected
1 35 1.000 1596.000 34 YES
2 45 1.000 2572.000 21 YES
3 11 1.000 718.000 74 No
4 22 1.000 938.000 57 YES
5 6 1.000 618.000 86 YES
6 28 1.000 912.000 58 YES
7 42 1.000 2279.000 24 YES
8 15 1.000 798.000 67 YES
9 17 1.000 838.000 63 YES
10 40 1.000 2084.000 26 YES
11 1 1.000 518.000 102 YES
12 48 1.000 2864.000 19 YES
13 50 1.000 3060.000 18 YES
14 29 1.000 1010.000 53 YES
15 37 1.000 1791.000 30 YES
16 39 1.000 1986.000 27 YES
17 23 1.000 3066.000 18 YES
18 41 1.000 2181.000 25 YES
19 21 1.000 918.000 58 YES
20 31 1.000 1205.000 44 YES
21 44 1.000 2474.000 22 YES
22 10 1.000 698.000 76 YES
23 3 1.000 558.000 95 YES
24 7 1.000 638.000 83 YES
25 30 1.000 1108.000 48 YES
26 5 1.000 598.000 89 YES
27 25 1.000 620.000 86 YES
28 27 1.000 815.000 65 YES
29 19 1.000 878.000 61 YES
30 49 1.000 2962.000 18 YES
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Detailed Results for Radar Type 2
Trial Number Random Trial | Pulse Width PRI No. of Pulses Pulses Comment
used (us) (us) Detected

1 6 3.700 161.000 26 YES
2 38 2.000 180.000 25 YES
3 50 4.100 158.000 25 YES
4 35 1.200 206.000 24 YES
5 31 4.000 154.000 28 YES
6 42 2.500 215.000 28 YES
7 3 5.000 192.000 23 YES
8 13 2.200 193.000 24 YES
9 41 1.300 219.000 25 YES
10 49 1.800 159.000 25 YES
11 30 4.200 173.000 25 YES
12 8 2.600 175.000 26 YES
13 34 2.200 197.000 28 YES
14 40 3.600 230.000 27 YES
15 28 1.700 216.000 27 YES
16 18 2.000 153.000 24 YES
17 11 1.700 224.000 23 YES
18 1 3.400 168.000 25 YES
19 7 1.400 185.000 27 YES
20 17 4.500 213.000 23 YES
21 9 3.900 212.000 27 YES
22 4 4.700 200.000 23 YES
23 16 3.600 194.000 26 YES
24 15 2.200 180.000 29 YES
25 48 4.200 227.000 24 YES
26 5 3.500 226.000 26 YES
27 19 2.000 200.000 25 YES
28 20 1.200 185.000 25 YES
29 26 3.700 217.000 28 YES
30 23 3.800 187.000 28 YES
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Detailed Results for Radar Type 3
Trial Number | Random Trial | Pulse Width PRI No. of Pulses Pulses Comment
used (us) (us) Detected

1 34 6.400 477.000 17 YES
2 5 8.200 464.000 18 YES
3 28 9.800 316.000 17 YES
4 10 9.800 206.000 17 YES
5 43 6.700 398.000 17 YES
6 25 9.600 458.000 17 YES
7 27 6.600 301.000 17 YES
8 8 7.000 358.000 17 YES
9 18 6.200 263.000 18 YES
10 17 8.700 413.000 17 YES
11 36 9.800 494.000 17 YES
12 33 9.000 430.000 18 YES
13 42 8.600 493.000 17 YES
14 41 7.700 467.000 16 YES
15 50 7.700 206.000 17 YES
16 1 8.000 494.000 18 YES
17 6 7.500 429.000 17 YES
18 2 7.500 211.000 17 YES
19 13 8.400 343.000 17 YES
20 39 7.200 358.000 18 YES
21 37 7.500 217.000 17 YES
22 45 6.700 426.000 17 YES
23 40 7.400 271.000 17 YES
24 44 7.100 457.000 16 YES
25 35 7.300 200.000 18 YES
26 23 9.700 256.000 16 YES
27 12 8.000 463.000 17 YES
28 24 6.000 378.000 17 YES
29 49 6.500 288.000 18 YES
30 22 6.500 433.000 17 YES
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Detailed Results for Radar Type 4
Trial Number Random Trial | Pulse Width PRI No. of Pulses Pulses Comment
used (us) (us) Detected

1 8 14.100 283.000 15 YES
2 5 14.100 478.000 15 YES
3 18 15.600 420.000 15 YES
4 35 12.600 268.000 13 YES
5 3 13.600 398.000 15 YES
6 10 14.200 351.000 12 YES
7 27 15.600 303.000 13 YES
8 42 18.500 208.000 14 YES
9 47 17.700 416.000 12 YES
10 6 18.500 499.000 13 YES
11 19 15.700 403.000 16 YES
12 20 12.300 438.000 13 YES
13 29 17.300 287.000 16 YES
14 25 16.600 282.000 16 YES
15 26 18.900 299.000 16 YES
16 14 16.600 212.000 16 YES
17 15 14.700 324.000 13 YES
18 21 11.700 483.000 16 YES
19 17 17.100 308.000 15 YES
20 22 17.800 420.000 13 YES
21 48 14.500 433.000 12 YES
22 13 16.000 485.000 14 YES
23 12 16.000 461.000 13 YES
24 40 13.600 237.000 15 YES
25 50 14.400 286.000 12 YES
26 38 15.500 451.000 15 YES
27 23 18.300 265.000 14 YES
28 31 14.400 266.000 14 YES
29 33 19.500 384.000 13 YES
30 39 12.400 217.000 14 YES
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Detailed Results for Radar Type 5
Trial Number evuelen U] Pulses Comment
used Detected
1 27 YES For detailed burst Data see separate table Tvpe5 Trial1
2 29 YES For detailed burst Data see separate table Tvpe5 Trial2
3 47 YES For detailed burst Data see separate table Tvpe5 Trial3
4 38 YES For detailed burst Data see separate table Tvpe5 Trial4
5 19 YES For detailed burst Data see separate table Tvpe5 Trial5
6 32 YES For detailed burst Data see separate table Tvpe5 Trial6
7 9 YES For detailed burst Data see separate table Tvpoe5 Trial7
8 20 YES For detailed burst Data see separate table Tvpe5 Trial8
9 34 YES For detailed burst Data see separate table Tvpe5 Trial9
10 31 YES For detailed burst Data see separate table Tvpe5 Trial10
11 18 YES For detailed burst Data see separate table Tvpe5 Trial11
12 42 YES For detailed burst Data see separate table Tvpe5 Trial12
13 33 YES For detailed burst Data see separate table Tvbe5 Trial13
14 11 YES For detailed burst Data see separate table Tvpe5 Trial14
15 8 YES For detailed burst Data see separate table Tvpe5 Trial15
16 15 YES For detailed burst Data see separate table Tvpe5 Trial16
17 48 YES For detailed burst Data see separate table Tvpe5 Trial17
18 39 YES For detailed burst Data see separate table Tvpe5 Trial18
19 30 YES For detailed burst Data see separate table Tvpbe5 Trial19
20 3 YES For detailed burst Data see separate table Tvpe5 Trial20
21 37 YES For detailed burst Data see separate table Tvpe5 Trial21
22 45 YES For detailed burst Data see separate table Tvpe5 Trial22
23 44 YES For detailed burst Data see separate table Tvpe5 Trial23
24 43 YES For detailed burst Data see separate table Tvpe5 Trial24
25 6 YES For detailed burst Data see separate table Tvbe5 Trial25
26 46 YES For detailed burst Data see separate table Tvpe5 Trial26
27 23 YES For detailed burst Data see separate table Tvpe5 Trial27
28 16 YES For detailed burst Data see separate table Tvpe5 Trial28
29 26 YES For detailed burst Data see separate table Tvpe5 Trial29
30 17 YES For detailed burst Data see separate table Tvpe5 Trial30
Detailed Results for Radar Type 5 Trial 1
Starting
. . . Pulse 1-to-2 Pulse 2-to0-3 Location
Burst No. of Pulses =il tiiein | Chilip ikl Spacing Spacing Within
(bs) (MHz)
(us) (us) Interval
(us)
1 2 55.900 14.000000 1883.000 - 1025.000
2 2 64.100 14.000000 1710.000 849.000
3 2 77.200 14.000000 1650.000 -—- 136.000
4 2 96.600 14.000000 1520.000 - 468.000
5 2 98.000 14.000000 923.000 376.000
6 2 66.700 14.000000 1462.000 - 705.000
7 3 66.400 14.000000 1003.000 1192.000 1416.000
8 2 57.000 14.000000 1038.000 240.000
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Detailed Results for Radar Type 5 Trial 2
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Sl bl Clallp il Spacing Spacing Within
(hs) (MHz)
(us) (us) Interval
(Ws)
1 2 77.400 20.000000 1666.000 613.000
2 3 99.600 20.000000 1128.000 1195.000 1083.000
3 3 95.100 20.000000 1506.000 1563.000 362.000
4 1 84.300 20.000000 319.000
5 3 88.900 20.000000 1568.000 1152.000 604.000
6 2 69.200 20.000000 995.000 --- 451.000
7 2 81.400 20.000000 1689.000 791.000
8 2 88.500 20.000000 1286.000 359.000
9 3 70.600 20.000000 1189.000 1825.000 241.000
10 3 56.000 20.000000 1217.000 1783.000 317.000
Detailed Results for Radar Type 5 Trial 3
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses =il tiiein | Chilip ikl Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 3 53.000 16.000000 1731.000 1776.000 102.000
2 2 61.000 16.000000 988.000 -—- 570.000
3 1 59.900 16.000000 566.000
4 1 85.500 16.000000 - - 213.000
5 3 94.800 16.000000 1100.000 1674.000 103.000
6 3 81.600 16.000000 979.000 1275.000 44.000
7 1 57.300 16.000000 -—- -—- 498.000
8 2 93.800 16.000000 999.000 -—- 772.000
9 2 75.100 16.000000 1593.000 686.000
10 3 96.400 16.000000 1515.000 1372.000 320.000
11 2 59.600 16.000000 1224.000 -—- 9.000
12 2 69.600 16.000000 1553.000 192.000
13 1 84.300 16.000000 --—- -—- 102.000
14 3 70.600 16.000000 1234.000 961.000 644.000
15 1 97.700 16.000000 436.000
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Detailed Results for Radar Type 5 Trial 4
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Pulles titdiln |- i el Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 79.600 17.000000 1029.000 - 270.000
2 1 90.200 17.000000 580.000
3 3 66.100 17.000000 1312.000 1766.000 86.000
4 1 95.200 17.000000 -—- -—- 92.000
5 2 76.300 17.000000 1238.000 368.000
6 2 75.800 17.000000 1106.000 165.000
7 3 50.700 17.000000 1312.000 1580.000 377.000
8 3 56.300 17.000000 1837.000 1154.000 323.000
9 3 56.100 17.000000 1061.000 1394.000 400.000
10 3 81.200 17.000000 1582.000 1379.000 405.000
11 2 89.700 17.000000 1845.000 506.000
12 1 97.800 17.000000 331.000
13 1 75.700 17.000000 -—- - 430.000
14 3 50.200 17.000000 1237.000 1653.000 544.000
15 2 52.000 17.000000 1729.000 339.000
16 2 69.400 17.000000 1603.000 -—- 44.000
17 2 67.500 17.000000 1168.000 521.000
18 2 98.100 17.000000 958.000 384.000
19 3 63.600 17.000000 1260.000 1640.000 194.000
Detailed Results for Radar Type 5 Trial 5
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses =l tiiein | Chilip il Spacing Spacing Within
(s) (MHz)
(us) (us) Interval
(Ws)
1 1 80.100 9.000000 183.000
2 2 59.600 9.000000 946.000 - 473.000
3 2 89.000 9.000000 1573.000 -—- 426.000
4 2 68.300 9.000000 1801.000 366.000
5 1 89.400 9.000000 -—- -—- 250.000
6 2 64.000 9.000000 958.000 -—- 447.000
7 2 82.200 9.000000 1272.000 585.000
8 2 67.300 9.000000 1688.000 - 134.000
9 2 52.500 9.000000 1696.000 -—- 264.000
10 2 84.100 9.000000 1133.000 335.000
11 2 53.000 9.000000 1374.000 -—- 890.000
12 2 62.000 9.000000 1636.000 -—- 526.000
13 3 96.100 9.000000 1660.000 1103.000 493.000
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Detailed Results for Radar Type 5 Trial 6
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Pulles titdiln |- i el Spacing Spacing Within
(s) (MHz)
(us) (us) Interval
(Ws)
1 1 80.900 6.000000 - - 565.000
2 3 55.800 6.000000 1708.000 1448.000 439.000
3 2 93.400 6.000000 985.000 706.000
4 2 83.200 6.000000 1912.000 --—- 758.000
5 3 59.100 6.000000 1594.000 1591.000 79.000
6 2 74.400 6.000000 939.000 107.000
7 3 85.400 6.000000 1733.000 1253.000 238.000
8 3 98.000 6.000000 1896.000 1606.000 373.000
9 1 92.100 6.000000 363.000
10 1 84.400 6.000000 -—- -—- 227.000
11 2 67.400 6.000000 1272.000 646.000
12 3 92.000 6.000000 1831.000 1066.000 457.000
13 3 87.500 6.000000 1763.000 1055.000 22.000
Detailed Results for Radar Type 5 Trial 7
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses =l tiiein | Chilip il Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 70.500 17.000000 956.000 247.000
2 3 85.800 17.000000 1726.000 1051.000 659.000
3 2 67.600 17.000000 1910.000 -—- 383.000
4 2 97.900 17.000000 1794.000 123.000
5 3 55.000 17.000000 1798.000 1000.000 48.000
6 2 55.900 17.000000 1322.000 - 464.000
7 3 53.400 17.000000 1270.000 1431.000 347.000
8 2 88.300 17.000000 1417.000 - 544.000
9 2 95.600 17.000000 1228.000 -—- 453.000
10 2 70.400 17.000000 1039.000 291.000
11 2 53.000 17.000000 1860.000 -—- 689.000
12 1 80.600 17.000000 -—- - 628.000
13 3 67.000 17.000000 1382.000 1724.000 487.000
14 2 67.300 17.000000 1895.000 - 682.000
15 2 63.100 17.000000 1171.000 -—- 343.000
16 2 79.400 17.000000 1369.000 186.000
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Detailed Results for Radar Type 5 Trial 8
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses =l tiiein | Chilip il Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 69.000 7.000000 1220.000 -—- 20.000
2 3 88.500 7.000000 1376.000 1096.000 45.000
3 2 56.300 7.000000 1207.000 779.000
4 2 88.800 7.000000 1793.000 -—- 532.000
5 1 78.600 7.000000 577.000
6 2 82.300 7.000000 1534.000 549.000
7 1 71.700 7.000000 --—- -—- 612.000
8 2 52.800 7.000000 1891.000 631.000
9 1 66.100 7.000000 166.000
10 2 72.800 7.000000 1460.000 -—- 381.000
11 2 82.900 7.000000 1293.000 451.000
12 3 72.300 7.000000 1224.000 1577.000 61.000
13 2 91.900 7.000000 1281.000 -—- 619.000
14 3 82.400 7.000000 1570.000 1469.000 99.000
Detailed Results for Radar Type 5 Trial 9
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Pl Wilin || Gl i Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 68.600 13.000000 1614.000 - 278.000
2 3 78.700 13.000000 1230.000 1429.000 455.000
3 2 72.000 13.000000 1581.000 173.000
4 2 75.600 13.000000 977.000 -—- 212.000
5 2 65.500 13.000000 1725.000 -—- 589.000
6 2 55.000 13.000000 1600.000 3.000
7 1 57.000 13.000000 - - 642.000
8 2 70.100 13.000000 1454.000 -—- 556.000
9 2 52.700 13.000000 1212.000 448.000
10 3 61.200 13.000000 1845.000 1035.000 543.000
11 2 98.000 13.000000 1740.000 -—- 298.000
12 2 56.300 13.000000 1488.000 3.000
13 3 74.200 13.000000 1454.000 1697.000 589.000
14 1 91.600 13.000000 --—- -—- 282.000
15 3 70.600 13.000000 1578.000 1218.000 414.000
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Detailed Results for Radar Type 5 Trial 10
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses PUED Vil |- (Gl itlin Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 78.100 10.000000 1102.000 160.000
2 2 51.400 10.000000 957.000 633.000
3 3 85.200 10.000000 1076.000 1386.000 363.000
4 1 96.300 10.000000 992.000
5 1 67.200 10.000000 751.000
6 3 68.900 10.000000 1284.000 1725.000 149.000
7 2 75.900 10.000000 958.000 690.000
8 2 87.000 10.000000 1715.000 512.000
9 1 88.500 10.000000 -—- 611.000
10 3 61.000 10.000000 1333.000 1179.000 361.000
11 1 57.000 10.000000 214.000
12 2 55.900 10.000000 1656.000 643.000
Detailed Results for Radar Type 5 Trial 11
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Pl Bk il B Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(us)
1 1 93.600 5.000000 -—- -—- 12.000
2 3 75.700 5.000000 1082.000 1831.000 391.000
3 1 78.600 5.000000 - 945.000
4 3 97.800 5.000000 1410.000 1227.000 166.000
5 2 90.700 5.000000 1124.000 67.000
6 2 98.300 5.000000 1313.000 -—- 512.000
7 3 72.800 5.000000 1011.000 1020.000 645.000
8 3 73.700 5.000000 1726.000 1553.000 442.000
9 1 90.200 5.000000 - 22.000
10 1 62.700 5.000000 - --- 746.000
11 3 83.300 5.000000 1501.000 1874.000 837.000
12 3 80.000 5.000000 1591.000 1770.000 458.000
Detailed Results for Radar Type 5 Trial 12
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses ke Ui Chityp BTG Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 3 68.400 12.000000 1658.000 1189.000 811.000
2 3 79.800 12.000000 1645.000 1732.000 1059.000
3 1 86.100 12.000000 -—- 970.000
4 1 83.200 12.000000 - 765.000
5 1 97.500 12.000000 1117.000
6 2 51.300 12.000000 1708.000 559.000
7 3 77.900 12.000000 1276.000 1521.000 253.000
8 3 80.800 12.000000 1804.000 959.000 563.000
9 2 82.100 12.000000 1443.000 169.000
10 3 65.000 12.000000 1848.000 1035.000 156.000
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Detailed Results for Radar Type 5 Trial 13
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses =il tiiein | Chilip ikl Spacing Spacing Within
(us) (MHz)
(us) (us) Interval
(Ws)
1 2 59.500 11.000000 1738.000 660.000
2 1 57.000 11.000000 796.000
3 2 54.400 11.000000 1891.000 -—- 779.000
4 2 97.500 11.000000 1566.000 298.000
5 3 52.000 11.000000 1941.000 1472.000 201.000
6 1 62.500 11.000000 -—- - 211.000
7 2 79.100 11.000000 1016.000 30.000
8 2 98.600 11.000000 927.000 485.000
9 2 52.900 11.000000 1814.000 -—- 328.000
10 2 64.600 11.000000 1644.000 339.000
11 3 75.300 11.000000 1710.000 1296.000 500.000
12 1 74.200 11.000000 -—- -—- 451.000
13 1 58.400 11.000000 160.000
14 1 97.500 11.000000 573.000
Detailed Results for Radar Type 5 Trial 14
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Flles Bieiln |- Clip S Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 3 61.700 11.000000 1264.000 1572.000 640.000
2 3 82.600 11.000000 923.000 1387.000 439.000
3 2 74.800 11.000000 1230.000 16.000
4 2 77.700 11.000000 1544.000 613.000
5 1 80.400 11.000000 - -—- 213.000
6 3 88.700 11.000000 1316.000 1461.000 568.000
7 3 78.100 11.000000 1065.000 1167.000 387.000
8 2 56.600 11.000000 1454.000 -—- 647.000
9 1 63.600 11.000000 285.000
10 2 73.100 11.000000 1369.000 189.000
11 2 67.900 11.000000 994.000 - 165.000
12 2 76.500 11.000000 1164.000 480.000
13 1 63.700 11.000000 28.000
14 2 70.100 11.000000 1823.000 -—- 516.000
15 2 90.400 11.000000 1694.000 561.000
16 2 87.700 11.000000 1528.000 420.000
17 3 77.700 11.000000 1339.000 1407.000 61.000
18 1 81.300 11.000000 67.000
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Detailed Results for Radar Type 5 Trial 15

Starting

. . . Pulse 1-to-2 | Pulse 2-to-3 Location

Burst No. of Pulses =il tiiein | Chilip ikl Spacing Spacing Within

(us) (MHz)
(us) (us) Interval
(Ws)

1 3 93.000 5.000000 1554.000 1785.000 287.000

2 1 83.900 5.000000 719.000

3 1 58.600 5.000000 - -—- 22.000
4 2 51.600 5.000000 1301.000 508.000

5 2 86.000 5.000000 971.000 394.000

6 2 52.400 5.000000 1014.000 -—- 126.000

7 2 81.600 5.000000 1650.000 756.000
8 2 73.500 5.000000 1428.000 653.000

9 1 58.900 5.000000 -—- - 761.000
10 1 93.500 5.000000 118.000
11 2 90.600 5.000000 1774.000 108.000
12 2 58.400 5.000000 1448.000 -—- 740.000
13 2 89.100 5.000000 1406.000 689.000
14 2 73.900 5.000000 1071.000 160.000
15 1 61.700 5.000000 -—- -—- 172.000

Detailed Results for Radar Type 5 Trial 16

Starting

. . . Pulse 1-to-2 | Pulse 2-to-3 Location

Burst No. of Pulses Pl Wilin || Gl i Spacing Spacing Within

(Ws) (MHz)
(us) (us) Interval
(Ws)

1 2 50.800 18.000000 1595.000 21.000

2 2 52.000 18.000000 1563.000 -—- 729.000

3 2 58.800 18.000000 1384.000 - 15.000

4 2 79.700 18.000000 979.000 261.000

5 1 69.500 18.000000 -—- -—- 533.000

6 2 98.900 18.000000 1015.000 -—- 493.000

7 2 82.800 18.000000 1634.000 218.000
8 1 70.100 18.000000 -—- -—- 1102.000

9 2 89.200 18.000000 1357.000 - 524.000
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Detailed Results for Radar Type 5 Trial 17
Starting
. . . Pulse 1-to-2 | Pulse 2-t0-3 Location
Burst No. of Pulses Pulles titdiln |- i el Spacing Spacing Within
(us) (MHz)
(us) (us) Interval
(us)
1 2 97.900 7.000000 1124.000 -—- 368.000
2 2 94,200 7.000000 1097.000 363.000
3 2 95.600 7.000000 1706.000 338.000
4 3 60.700 7.000000 1726.000 1788.000 628.000
5 2 79.600 7.000000 921.000 352.000
6 2 55.700 7.000000 1463.000 71.000
7 2 92.300 7.000000 1486.000 -—- 208.000
8 3 59.600 7.000000 1550.000 1830.000 605.000
9 2 95.900 7.000000 1529.000 727.000
10 2 87.500 7.000000 1521.000 -—- 637.000
11 3 81.100 7.000000 961.000 1815.000 593.000
12 3 93.000 7.000000 1246.000 1717.000 400.000
13 3 62.500 7.000000 1219.000 1563.000 742.000
14 1 70.400 7.000000 627.000
15 2 63.400 7.000000 1345.000 439.000
16 1 78.000 7.000000 - - 663.000
Detailed Results for Radar Type 5 Trial 18
Starting
. . . Pulse 1-to-2 | Pulse 2-t0-3 Location
Burst No. of Pulses Pl Wilin || Gl i Spacing Spacing Within
(us) (MHz)
(us) (us) Interval
(us)
1 1 70.600 15.000000 -—- - 302.000
2 1 74.700 15.000000 299.000
3 1 63.600 15.000000 82.000
4 2 52.100 15.000000 1812.000 o 536.000
5 1 97.500 15.000000 395.000
6 2 96.300 15.000000 1335.000 250.000
7 3 70.800 15.000000 1052.000 1243.000 462.000
8 3 59.600 15.000000 1059.000 1550.000 477.000
9 3 99.200 15.000000 1633.000 1572.000 254.000
10 1 53.300 15.000000 - - 33.000
11 3 98.600 15.000000 1526.000 1428.000 564.000
12 3 89.300 15.000000 1017.000 1662.000 221.000
13 1 62.700 15.000000 -—- - 248.000
14 2 70.400 15.000000 1855.000 232.000
15 3 61.400 15.000000 1444.000 1073.000 470.000
16 1 76.000 15.000000 -—- -—- 441.000
17 2 90.800 15.000000 1164.000 195.000
18 3 65.200 15.000000 1246.000 1582.000 246.000
19 3 74.700 15.000000 928.000 1671.000 194.000
20 2 75.100 15.000000 989.000 83.000
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Detailed Results for Radar Type 5 Trial 19
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Pulles titdiln |- i el Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 77.900 16.000000 1250.000 - 478.000
2 2 69.500 16.000000 1007.000 962.000
3 2 74.500 16.000000 1631.000 657.000
4 1 93.900 16.000000 -—- -—- 564.000
5 2 55.400 16.000000 949.000 59.000
6 3 50.400 16.000000 1162.000 1396.000 565.000
7 1 68.600 16.000000 - - 732.000
8 3 88.700 16.000000 1750.000 1835.000 872.000
9 2 54.900 16.000000 1869.000 32.000
10 3 51.000 16.000000 970.000 1344.000 750.000
11 3 86.500 16.000000 1599.000 1682.000 364.000
Detailed Results for Radar Type 5 Trial 20
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Pl Wilin || Gl i Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 2 54.600 13.000000 1482.000 997.000
2 3 58.000 13.000000 1111.000 999.000 712.000
3 3 63.400 13.000000 1268.000 1709.000 269.000
4 3 67.400 13.000000 1035.000 1498.000 377.000
5 3 70.200 13.000000 1122.000 999.000 381.000
6 1 92.500 13.000000 -—- -—- 942.000
7 3 63.900 13.000000 1233.000 1239.000 49.000
8 1 67.700 13.000000 121.000
9 2 74.700 13.000000 1791.000 - 596.000
10 2 98.000 13.000000 1740.000 602.000
Detailed Results for Radar Type 5 Trial 21
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses FUlEe B Clilye B Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 1 84.500 5.000000 -—- -—- 77.000
2 2 85.100 5.000000 1049.000 561.000
3 2 77.500 5.000000 1012.000 322.000
4 2 95.300 5.000000 1524.000 591.000
5 2 69.000 5.000000 1447.000 479.000
6 2 65.200 5.000000 1574.000 177.000
7 3 77.400 5.000000 1446.000 1628.000 4.000
8 2 58.000 5.000000 1737.000 631.000
9 3 58.500 5.000000 1714.000 1626.000 330.000
10 1 98.600 5.000000 — 508.000
11 1 73.900 5.000000 -—- -—- 27.000
12 1 67.700 5.000000 -—- 157.000
13 1 99.000 5.000000 -—- 313.000
14 2 76.800 5.000000 1232.000 429.000
15 2 89.900 5.000000 1618.000 --—- 574.000
16 3 88.000 5.000000 1587.000 1221.000 326.000
17 1 55.100 5.000000 -—- 550.000
18 3 93.900 5.000000 930.000 1084.000 275.000
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Detailed Results for Radar Type 5 Trial 22
Starting
. . . Pulse 1-to-2 | Pulse 2-t0-3 Location
Burst No. of Pulses Pulse Width Chirp Width Spacing Spacing Within
(s) (MHz)
(us) (us) Interval
(us)
1 2 52.400 9.000000 974.000 - 609.000
2 2 55.800 9.000000 1319.000 738.000
3 2 58.000 9.000000 1056.000 899.000
4 2 50.700 9.000000 975.000 -—- 575.000
5 1 54.600 9.000000 73.000
6 2 82.900 9.000000 1205.000 107.000
7 2 51.100 9.000000 991.000 - 451.000
8 2 94.700 9.000000 1862.000 331.000
9 2 65.500 9.000000 1034.000 871.000
10 2 62.000 9.000000 1226.000 - 12.000
11 3 65.600 9.000000 1015.000 1040.000 157.000
12 2 54.800 9.000000 1350.000 641.000
13 2 68.900 9.000000 1496.000 o 791.000
Detailed Results for Radar Type 5 Trial 23
Starting
. . . Pulse 1-to-2 | Pulse 2-t0-3 Location
Burst No. of Pulses Rulse Width Chirp Width Spacing Spacing Within
(s) (MHz)
(us) (us) Interval
(us)
1 3 75.600 14.000000 1717.000 1819.000 814.000
2 2 87.500 14.000000 1850.000 o 108.000
3 1 69.100 14.000000 - -—- 310.000
4 2 55.800 14.000000 972.000 0.000
5 1 90.600 14.000000 -—- -—- 277.000
6 2 87.800 14.000000 1808.000 -—- 20.000
7 1 74.000 14.000000 35.000
8 3 94.800 14.000000 1120.000 938.000 554.000
9 2 57.200 14.000000 1619.000 -—- 141.000
10 1 56.000 14.000000 595.000
11 2 99.500 14.000000 1143.000 -—- 262.000
12 2 66.500 14.000000 1675.000 - 557.000
Detailed Results for Radar Type 5 Trial 24
Starting
. . . Pulse 1-to-2 | Pulse 2-to0-3 Location
Burst No. of Pulses Pulse Width Chirp Width Spacing Spacing Within
(bs) (MHz)
(us) (us) Interval
(us)
1 3 92.800 10.000000 1307.000 1195.000 177.000
2 2 69.200 10.000000 1264.000 o 1014.000
3 2 63.000 10.000000 1830.000 875.000
4 1 58.400 10.000000 470.000
5 2 74.900 10.000000 1531.000 -—- 184.000
6 2 76.000 10.000000 1488.000 679.000
7 2 50.500 10.000000 1360.000 296.000
8 1 82.500 10.000000 - - 645.000
9 3 58.800 10.000000 1168.000 1620.000 345.000
10 2 70.900 10.000000 1468.000 205.000
11 1 72.700 10.000000 -—- - 702.000
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Detailed Results for Radar Type 5 Trial 25

Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location

Burst No. of Pulses Pulles titdiln |- i el Spacing Spacing Within

(s) (MHz)
(us) (us) Interval
(Ws)

1 1 85.200 14.000000 - - 99.000
2 3 59.000 14.000000 1887.000 1086.000 687.000
3 1 51.000 14.000000 381.000
4 2 84.800 14.000000 1906.000 -—- 520.000
5 3 83.200 14.000000 1466.000 1170.000 910.000

6 3 92.300 14.000000 977.000 1255.000 1.000
7 2 59.400 14.000000 1674.000 - 732.000
8 2 90.700 14.000000 1058.000 642.000
9 3 93.100 14.000000 961.000 934.000 359.000
10 3 74.900 14.000000 1673.000 1639.000 602.000
11 2 90.800 14.000000 1227.000 430.000
12 3 58.500 14.000000 1625.000 1374.000 10.000
13 1 57.700 14.000000 - - 804.000

Detailed Results for Radar Type 5 Trial 26

Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location

Burst No. of Pulses =l tiiein | Chilip il Spacing Spacing Within

(s) (MHz)
(us) (us) Interval
(Ws)

1 3 52.300 11.000000 1799.000 1297.000 737.000
2 3 53.600 11.000000 1397.000 1860.000 189.000
3 1 59.200 11.000000 -—- -—- 495,000
4 3 54.300 11.000000 1885.000 1319.000 152.000
5 1 75.600 11.000000 --- -—- 76.000
6 1 52.900 11.000000 -—- -—- 190.000
7 1 97.700 11.000000 195.000
8 2 50.200 11.000000 1276.000 - 604.000
9 3 95.000 11.000000 1526.000 1582.000 267.000
10 3 77.500 11.000000 1494.000 1729.000 842.000
11 1 66.900 11.000000 --- -—- 144.000
12 2 96.100 11.000000 1441.000 -—- 435.000
13 3 62.500 11.000000 1037.000 1474.000 262.000
14 2 53.100 11.000000 1278.000 - 525.000
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Detailed Results for Radar Type 5 Trial 27
Starting
. . . Pulse 1-to-2 Pulse 2-to0-3 Location
Burst No. of Pulses s e Chirp Width Spacing Spacing Within
(us) (MH2)
(us) (us) Interval
(us)
1 2 51.000 9.000000 1731.000 259.000
2 2 69.300 9.000000 1762.000 617.000
3 1 94.600 9.000000 - - 379.000
4 2 65.100 9.000000 1536.000 103.000
5 3 51.100 9.000000 1546.000 1400.000 650.000
6 2 86.100 9.000000 1619.000 - 221.000
7 1 80.000 9.000000 44.000
8 1 60.800 9.000000 384.000
9 3 56.200 9.000000 1627.000 1397.000 126.000
10 1 99.700 9.000000 20.000
11 1 84.000 9.000000 411.000
12 3 83.100 9.000000 1223.000 1586.000 232.000
13 1 50.900 9.000000 179.000
14 1 53.200 9.000000 48.000
15 2 71.800 9.000000 1079.000 -—- 692.000
16 2 66.300 9.000000 1893.000 503.000
17 2 51.200 9.000000 1362.000 455.000
Detailed Results for Radar Type 5 Trial 28
Starting
. . . Pulse 1-to-2 Pulse 2-to0-3 Location
Burst No. of Pulses Pulse Width Chirp Width Spacing Spacing Within
() (MHz)
(bs) (us) Interval
(us)
1 3 53.400 13.000000 1343.000 1742.000 651.000
2 1 57.300 13.000000 857.000
3 1 61.900 13.000000 - - 567.000
4 3 60.500 13.000000 1355.000 1499.000 847.000
5 1 62.000 13.000000 1014.000
6 2 94.800 13.000000 1584.000 -—- 512.000
7 1 64.300 13.000000 -—- - 992.000
8 3 93.200 13.000000 1157.000 1861.000 285.000
9 3 56.000 13.000000 1813.000 1900.000 1189.000
10 2 79.100 13.000000 1234.000 - 1006.000
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Detailed Results for Radar Type 5 Trial 29
Starting
. : . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses Sl bl Clallp il Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 3 56.900 7.000000 1444.000 967.000 453.000
2 3 59.600 7.000000 1787.000 1144.000 206.000
3 3 95.100 7.000000 1708.000 1109.000 579.000
4 1 90.100 7.000000 554.000
5 1 81.600 7.000000 140.000
6 2 78.100 7.000000 1096.000 -—- 407.000
7 1 99.000 7.000000 350.000
8 3 81.300 7.000000 1461.000 1547.000 552.000
9 2 54.900 7.000000 1737.000 - 501.000
10 2 54.200 7.000000 1388.000 121.000
11 2 86.200 7.000000 971.000 397.000
12 2 79.100 7.000000 1117.000 -—- 318.000
13 2 55.200 7.000000 1399.000 427.000
14 1 57.800 7.000000 441.000
15 2 56.500 7.000000 1323.000 - 397.000
16 1 57.200 7.000000 435.000
17 2 71.400 7.000000 989.000 500.000
18 2 75.000 7.000000 1489.000 -—- 16.000
19 1 94.000 7.000000 44.000
20 3 72.700 7.000000 1153.000 1688.000 262.000
Detailed Results for Radar Type 5 Trial 30
Starting
. . . Pulse 1-to-2 | Pulse 2-to-3 Location
Burst No. of Pulses e il | Clillp Gl Spacing Spacing Within
(Ws) (MHz)
(us) (us) Interval
(Ws)
1 1 93.100 11.000000 422.000
2 3 61.300 11.000000 1194.000 1086.000 738.000
3 3 57.000 11.000000 1918.000 1102.000 523.000
4 3 91.800 11.000000 1588.000 1798.000 874.000
5 3 88.600 11.000000 1491.000 1061.000 748.000
6 3 62.400 11.000000 1019.000 1144.000 525.000
7 3 88.000 11.000000 1259.000 1713.000 641.000
8 2 77.700 11.000000 1025.000 -—- 383.000
9 1 51.800 11.000000 554.000
10 1 55.900 11.000000 939.000
11 3 63.700 11.000000 1503.000 1789.000 182.000
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Detailed Results for Radar Type 6
Trial Number Pulse Width PRI No. of Pulses Pulses Comment
(us) (us) Detected

1 1.000 300.000 9 YES
2 1.000 300.000 9 YES
3 1.000 300.000 9 YES
4 1.000 300.000 9 YES
5 1.000 300.000 9 YES
6 1.000 300.000 9 YES
7 1.000 300.000 9 YES
8 1.000 300.000 9 YES
9 1.000 300.000 9 YES
10 1.000 300.000 9 YES
11 1.000 300.000 9 YES
12 1.000 300.000 9 YES
13 1.000 300.000 9 YES
14 1.000 300.000 9 YES
15 1.000 300.000 9 YES
16 1.000 300.000 9 YES
17 1.000 300.000 9 YES
18 1.000 300.000 9 YES
19 1.000 300.000 9 YES
20 1.000 300.000 9 YES
21 1.000 300.000 9 YES
22 1.000 300.000 9 YES
23 1.000 300.000 9 YES
24 1.000 300.000 9 YES
25 1.000 300.000 9 YES
26 1.000 300.000 9 YES
27 1.000 300.000 9 YES
28 1.000 300.000 9 YES
29 1.000 300.000 9 YES
30 1.000 300.000 9 YES

Radar level verification

Description / Formula Value Unit

IF((
{DFS Mode(0/1/2)}=0)or(

{DFS Mode(0/1/2)}=1) , IF((dBm2W(

{Nominal Power[dBm]})>0.2) , -64 , IF((
{Configured PSD[dBm]}<10) , -62 , -64))+
{Attenuation Vector Generator to DUT[dB]} , -50+
{Attenuation Vector Generator to COMPIdBI}))+

Given setting /
formula
to calculate
Vector
Generator level

Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 7.21 dBm/MHz
Requirement of the Detection threshold value for this given values acc. to 62 dBm
FCC clause 5.2 / Table 3

Vector Generator level setting -5.30 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector 55.70 dB
of 'DUT to OSP'-cable )

Given additional level added to the amplitude of the waveform to account for

variations in measurement equipment acc. to FCC clause 5.2/ Table 3/ 1.00 dB
Note 2

This results in the following radar signal level at the DUT -61.00 dBm
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Statistical Performance Check Sweep

Settings for Radar Type 1 to 4

t t t t t
2 4 6
Timeins

Threshold

Trigger at end of Radar

Statistical Performance Check Sweep 1_01

Setting Instrument Value Target Value
Center Frequency 5.32000 GHz 5.32000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
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Settings for Long Pulse Radar Type 5
Setting Instrument Value Target Value
Center Frequency 5.32000 GHz 5.32000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 36.000 s 36.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
Settings for Freq. Hopping Radar Type 6
Setting Instrument Value Target Value
Center Frequency 5.32000 GHz 5.32000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
OSP Video Detector
Setting Instrument Value Target Value
Measurement Time 12.000 s 12.000 s
Sample rate 2500 kHz 2500 kHz
Tracepoints 30000000 30000000
Time resolution 4.000 s 4.000 ps
Detector Peak Peak
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18.6.

DFS Statistical Performance Check (5310 MHz; 18.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules

v02

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty (K=2) < 1%

Measurement Summary
X (Fl\;eHcll;ency Radar Type No. | Detection count 'Beéf:(gitggepgf Detection Limit Overall Result C(o)r\ll?r:\ae”nt
5310.000000 1 28 of 30 93.33% 60.0 % PASS
5310.000000 2 30 of 30 100.00% 60.0 % PASS
5310.000000 3 30 of 30 100.00% 60.0 % PASS
5310.000000 4 30 of 30 100.00% 60.0 % PASS
5310.000000 5 28 of 30 93.33% 60.0 % PASS
5310.000000 6 30 of 30 100.00% 60.0 % PASS

Aggregate Results for Short Pulse Radar Type 1-4

Aggregate Calculation as
follows

Aggregate Percentage

Aggregate Limit Aggregate Result

(P1+P2+P3+P4)/4

(continuation of the "Aggregate Results for Short Pulse Radar Type 1-4" table from column 4 ...)

Aggregate Calculation as follows

Aggregate Comment

(P1+P2+P3+P4)/4

not calculated because of not all radar waveform types 1 to 4 are

measured
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Detailed Results for Radar Type 1
Trial Number REmelen Uil Pl W i No. of Pulses Pulses Detected Comment
used (us) (us)

1 35 1.000 1596.000 34 YES
2 24 1.000 522.000 102 YES
3 27 1.000 815.000 65 YES
4 2 1.000 538.000 99 YES
5 12 1.000 738.000 72 YES
6 37 1.000 1791.000 30 YES
7 44 1.000 2474.000 22 YES
8 43 1.000 2376.000 23 YES
9 4 1.000 578.000 92 YES
10 13 1.000 758.000 70 YES
11 41 1.000 2181.000 25 YES
12 31 1.000 1205.000 44 YES
13 9 1.000 678.000 78 YES
14 18 1.000 858.000 62 YES
15 10 1.000 698.000 76 YES
16 20 1.000 898.000 59 YES
17 3 1.000 558.000 95 YES
18 26 1.000 717.000 74 No
19 8 1.000 658.000 81 YES
20 1 1.000 518.000 102 YES
21 36 1.000 1693.000 32 YES
22 33 1.000 1400.000 38 YES
23 23 1.000 3066.000 18 YES
24 47 1.000 2767.000 20 YES
25 38 1.000 1888.000 28 YES
26 11 1.000 718.000 74 No
27 17 1.000 838.000 63 YES
28 49 1.000 2962.000 18 YES
29 16 1.000 818.000 65 YES
30 7 1.000 638.000 83 YES
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Detailed Results for Radar Type 2
Trial Number Rl Uikl Fulle e PR No. of Pulses Pulses Detected Comment
used (Ws) (Ws)
1 1 3.400 168.000 25 YES
2 38 2.000 180.000 25 YES
3 46 3.000 191.000 28 YES
4 43 4.100 153.000 24 YES
5 7 1.400 185.000 27 YES
6 11 1.700 224.000 23 YES
7 19 2.000 200.000 25 YES
8 37 3.400 191.000 24 YES
9 26 3.700 217.000 28 YES
10 8 2.600 175.000 26 YES
11 3 5.000 192.000 23 YES
12 24 4.400 188.000 27 YES
13 25 4.400 202.000 24 YES
14 33 2.100 228.000 28 YES
15 22 2.400 209.000 26 YES
16 42 2.500 215.000 28 YES
17 21 3.600 193.000 28 YES
18 18 2.000 153.000 24 YES
19 23 3.800 187.000 28 YES
20 12 3.100 182.000 28 YES
21 40 3.600 230.000 27 YES
22 20 1.200 185.000 25 YES
23 15 2.200 180.000 29 YES
24 31 4.000 154.000 28 YES
25 50 4.100 158.000 25 YES
26 48 4.200 227.000 24 YES
27 10 1.200 175.000 26 YES
28 13 2.200 193.000 24 YES
29 14 4.800 175.000 24 YES
30 36 3.200 200.000 28 YES
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Detailed Results for Radar Type 3
Trial Number e Tkl et A No. of Pulses Pulses Detected Comment
used (us) (us)
1 2 7.500 211.000 17 YES
2 4 8.300 462.000 17 YES
3 13 8.400 343.000 17 YES
4 7 6.500 466.000 17 YES
5 47 9.800 250.000 17 YES
6 15 8.100 436.000 17 YES
7 22 6.500 433.000 17 YES
8 27 6.600 301.000 17 YES
9 9 6.300 454.000 17 YES
10 42 8.600 493.000 17 YES
11 45 6.700 426.000 17 YES
12 36 9.800 494.000 17 YES
13 11 9.000 500.000 16 YES
14 23 9.700 256.000 16 YES
15 37 7.500 217.000 17 YES
16 33 9.000 430.000 18 YES
17 19 9.600 336.000 18 YES
18 31 8.800 487.000 17 YES
19 24 6.000 378.000 17 YES
20 21 8.100 204.000 17 YES
21 5 8.200 464.000 18 YES
22 26 9.200 497.000 17 YES
23 35 7.300 200.000 18 YES
24 8 7.000 358.000 17 YES
25 32 8.700 356.000 18 YES
26 39 7.200 358.000 18 YES
27 46 8.500 349.000 17 YES
28 41 7.700 467.000 16 YES
29 28 9.800 316.000 17 YES
30 30 8.400 309.000 17 YES
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Detailed Results for Radar Type 4

Trial Number e Tkl Ul Lol 1 No. of Pulses Pulses Detected Comment
used (s) (s)
1 31 14.400 266.000 14 YES
2 20 12.300 438.000 13 YES
3 6 18.500 499.000 13 YES
4 19 15.700 403.000 16 YES
5 9 13.300 254.000 14 YES
6 42 18.500 208.000 14 YES
7 35 12.600 268.000 13 YES
8 14 16.600 212.000 16 YES
9 1 15.900 410.000 13 YES
10 47 17.700 416.000 12 YES
11 16 19.900 366.000 14 YES
12 50 14.400 286.000 12 YES
13 15 14.700 324.000 13 YES
14 49 11.100 396.000 13 YES
15 29 17.300 287.000 16 YES
16 28 13.000 309.000 14 YES
17 48 14.500 433.000 12 YES
18 11 14.900 223.000 12 YES
19 24 18.100 397.000 14 YES
20 8 14.100 283.000 15 YES
21 25 16.600 282.000 16 YES
22 4 12.600 360.000 14 YES
23 7 18.600 236.000 12 YES
24 40 13.600 237.000 15 YES
25 41 13.300 439.000 14 YES
26 3 13.600 398.000 15 YES
27 23 18.300 265.000 14 YES
28 10 14.200 351.000 12 YES
29 17 17.100 308.000 15 YES
30 37 18.100 200.000 15 YES
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Detailed Results for Radar Type 5

Trial Number Random Trial used Pulses Detected Comment
1 29 No For detailed burst Data see separate table Type5_ Trial1
2 9 YES For detailed burst Data see separate table Type5_Trial2
3 40 YES For detailed burst Data see separate table Type5_Trial3
4 24 YES For detailed burst Data see separate table Type5_ Trial4
5 26 YES For detailed burst Data see separate table Type5_Trial5
6 47 YES For detailed burst Data see separate table Type5_Trial6
7 41 No For detailed burst Data see separate table Type5_Trial7
8 45 YES For detailed burst Data see separate table Type5_Trial8
9 17 YES For detailed burst Data see separate table Type5_Trial9
10 15 YES For detailed burst Data see separate table Type5_Trial10
11 11 YES For detailed burst Data see separate table Type5_Trial11
12 13 YES For detailed burst Data see separate table Type5_Trial12
13 14 YES For detailed burst Data see separate table Type5_Trial13
14 7 YES For detailed burst Data see separate table Type5_Trial14
15 50 YES For detailed burst Data see separate table Type5_Trial15
16 36 YES For detailed burst Data see separate table Type5 Trial16
17 16 YES For detailed burst Data see separate table Type5_Trial17
18 27 YES For detailed burst Data see separate table Type5_Trial18
19 49 YES For detailed burst Data see separate table Type5_Trial19
20 6 YES For detailed burst Data see separate table Type5_Trial20
21 48 YES For detailed burst Data see separate table Type5_Trial21
22 18 YES For detailed burst Data see separate table Type5_Trial22
23 20 YES For detailed burst Data see separate table Type5_Trial23
24 8 YES For detailed burst Data see separate table Type5_Trial24
25 10 YES For detailed burst Data see separate table Type5_Trial25
26 3 YES For detailed burst Data see separate table Type5_Trial26
27 34 YES For detailed burst Data see separate table Type5_Trial27
28 35 YES For detailed burst Data see separate table Type5 Trial28
29 21 YES For detailed burst Data see separate table Type5_Trial29
30 25 YES For detailed burst Data see separate table Type5_Trial30
Detailed Results for Radar Type 5 Trial 1
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S,;lldth Chm:zl)dth Spacing Spacing Withir% Interval
¢ (1) (1) (1)
1 2 77.400 20.000000 1666.000 613.000
2 3 99.600 20.000000 1128.000 1195.000 1083.000
3 3 95.100 20.000000 1506.000 1563.000 362.000
4 1 84.300 20.000000 319.000
5 3 88.900 20.000000 1568.000 1152.000 604.000
6 2 69.200 20.000000 995.000 451.000
7 2 81.400 20.000000 1689.000 791.000
8 2 88.500 20.000000 1286.000 359.000
9 3 70.600 20.000000 1189.000 1825.000 241.000
10 3 56.000 20.000000 1217.000 1783.000 317.000
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Detailed Results for Radar Type 5 Trial 2
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 70.500 17.000000 956.000 247.000
2 3 85.800 17.000000 1726.000 1051.000 659.000
3 2 67.600 17.000000 1910.000 383.000
4 2 97.900 17.000000 1794.000 123.000
5 3 55.000 17.000000 1798.000 1000.000 48.000
6 2 55.900 17.000000 1322.000 464.000
7 3 53.400 17.000000 1270.000 1431.000 347.000
8 2 88.300 17.000000 1417.000 544.000
9 2 95.600 17.000000 1228.000 453.000
10 2 70.400 17.000000 1039.000 291.000
11 2 53.000 17.000000 1860.000 689.000
12 1 80.600 17.000000 628.000
13 3 67.000 17.000000 1382.000 1724.000 487.000
14 2 67.300 17.000000 1895.000 682.000
15 2 63.100 17.000000 1171.000 343.000
16 2 79.400 17.000000 1369.000 186.000
Detailed Results for Radar Type 5 Trial 3
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUle Y Chire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ms) (Ms) (Ms)
1 2 57.400 6.000000 963.000 180.000
2 2 93.600 6.000000 1584.000 459.000
3 2 80.100 6.000000 1493.000 435.000
4 1 64.100 6.000000 1256.000
5 2 67.700 6.000000 1215.000 734.000
6 1 96.500 6.000000 1281.000
7 2 81.500 6.000000 974.000 1432.000
8 2 66.800 6.000000 1558.000 92.000
Detailed Results for Radar Type 5 Trial 4
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUle Y Chire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ms) (Ms)
1 2 78.300 8.000000 1113.000 442.000
2 3 73.800 8.000000 1354.000 1837.000 373.000
3 3 76.100 8.000000 1355.000 1639.000 48.000
4 3 87.300 8.000000 1498.000 1822.000 357.000
5 1 50.900 8.000000 161.000
6 2 69.700 8.000000 1619.000 132.000
7 3 76.000 8.000000 1288.000 1532.000 644.000
8 2 60.600 8.000000 1300.000 48.000
9 1 98.100 8.000000 403.000
10 2 52.200 8.000000 1422.000 506.000
11 2 98.400 8.000000 1351.000 22.000
12 2 87.700 8.000000 1180.000 634.000
13 3 82.400 8.000000 1704.000 1848.000 28.000
14 3 68.900 8.000000 1080.000 1341.000 12.000
15 2 71.600 8.000000 1681.000 577.000
16 3 93.100 8.000000 1758.000 1536.000 609.000
17 2 52.100 8.000000 1941.000 612.000
18 2 89.200 8.000000 966.000 60.000
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Detailed Results for Radar Type 5 Trial 5
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 3 56.900 7.000000 1444.000 967.000 453.000
2 3 59.600 7.000000 1787.000 1144.000 206.000
3 3 95.100 7.000000 1708.000 1109.000 579.000
4 1 90.100 7.000000 554.000
5 1 81.600 7.000000 140.000
6 2 78.100 7.000000 1096.000 407.000
7 1 99.000 7.000000 350.000
8 3 81.300 7.000000 1461.000 1547.000 552.000
9 2 54.900 7.000000 1737.000 501.000
10 2 54.200 7.000000 1388.000 121.000
11 2 86.200 7.000000 971.000 397.000
12 2 79.100 7.000000 1117.000 318.000
13 2 55.200 7.000000 1399.000 427.000
14 1 57.800 7.000000 441.000
15 2 56.500 7.000000 1323.000 397.000
16 1 57.200 7.000000 435.000
17 2 71.400 7.000000 989.000 500.000
18 2 75.000 7.000000 1489.000 16.000
19 1 94.000 7.000000 44.000
20 3 72.700 7.000000 1153.000 1688.000 262.000
Detailed Results for Radar Type 5 Trial 6
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses PUEE WU i it Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 3 53.000 16.000000 1731.000 1776.000 102.000
2 2 61.000 16.000000 988.000 570.000
3 1 59.900 16.000000 566.000
4 1 85.500 16.000000 213.000
5 3 94.800 16.000000 1100.000 1674.000 103.000
6 3 81.600 16.000000 979.000 1275.000 44.000
7 1 57.300 16.000000 498.000
8 2 93.800 16.000000 999.000 772.000
9 2 75.100 16.000000 1593.000 686.000
10 3 96.400 16.000000 1515.000 1372.000 320.000
11 2 59.600 16.000000 1224.000 9.000
12 2 69.600 16.000000 1553.000 192.000
13 1 84.300 16.000000 102.000
14 3 70.600 16.000000 1234.000 961.000 644.000
15 1 97.700 16.000000 436.000
Detailed Results for Radar Type 5 Trial 7
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Chlye tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 69.200 20.000000 1589.000 608.000
2 2 96.300 20.000000 1096.000 1107.000
3 2 65.100 20.000000 973.000 1251.000
4 3 82.700 20.000000 1229.000 1116.000 442.000
5 1 86.700 20.000000 528.000
6 1 50.500 20.000000 261.000
7 2 74.700 20.000000 1296.000 317.000
8 1 58.000 20.000000 131.000
9 3 82.600 20.000000 1463.000 985.000 1132.000
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Detailed Results for Radar Type 5 Trial 8
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUlE T Clire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 2 52.400 9.000000 974.000 609.000
2 2 55.800 9.000000 1319.000 738.000
3 2 58.000 9.000000 1056.000 899.000
4 2 50.700 9.000000 975.000 575.000
5 1 54.600 9.000000 73.000
6 2 82.900 9.000000 1205.000 107.000
7 2 51.100 9.000000 991.000 451.000
8 2 94.700 9.000000 1862.000 331.000
9 2 65.500 9.000000 1034.000 871.000
10 2 62.000 9.000000 1226.000 12.000
11 3 65.600 9.000000 1015.000 1040.000 157.000
12 2 54.800 9.000000 1350.000 641.000
13 2 68.900 9.000000 1496.000 791.000
Detailed Results for Radar Type 5 Trial 9
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Chlye tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 1 93.100 11.000000 422.000
2 3 61.300 11.000000 1194.000 1086.000 738.000
3 3 57.000 11.000000 1918.000 1102.000 523.000
4 3 91.800 11.000000 1588.000 1798.000 874.000
5 3 88.600 11.000000 1491.000 1061.000 748.000
6 3 62.400 11.000000 1019.000 1144.000 525.000
7 3 88.000 11.000000 1259.000 1713.000 641.000
8 2 77.700 11.000000 1025.000 383.000
9 1 51.800 11.000000 554.000
10 1 55.900 11.000000 939.000
11 3 63.700 11.000000 1503.000 1789.000 182.000
Detailed Results for Radar Type 5 Trial 10
) . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S’;/'dth Chm:ﬁ ')dth Spacing Spacing Withir? Interval
. (us) (us) (us)
1 2 50.800 18.000000 1595.000 21.000
2 2 52.000 18.000000 1563.000 729.000
3 2 58.800 18.000000 1384.000 15.000
4 2 79.700 18.000000 979.000 261.000
5 1 69.500 18.000000 533.000
6 2 98.900 18.000000 1015.000 493.000
7 2 82.800 18.000000 1634.000 218.000
8 1 70.100 18.000000 1102.000
9 2 89.200 18.000000 1357.000 524.000
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Detailed Results for Radar Type 5 Trial 11
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 3 61.700 11.000000 1264.000 1572.000 640.000
2 3 82.600 11.000000 923.000 1387.000 439.000
3 2 74.800 11.000000 1230.000 - 16.000
4 2 77.700 11.000000 1544.000 - 613.000
5 1 80.400 11.000000 213.000
6 3 88.700 11.000000 1316.000 1461.000 568.000
7 3 78.100 11.000000 1065.000 1167.000 387.000
8 2 56.600 11.000000 1454.000 - 647.000
9 1 63.600 11.000000 - - 285.000
10 2 73.100 11.000000 1369.000 - 189.000
11 2 67.900 11.000000 994.000 165.000
12 2 76.500 11.000000 1164.000 - 480.000
13 1 63.700 11.000000 - - 28.000
14 2 70.100 11.000000 1823.000 - 516.000
15 2 90.400 11.000000 1694.000 - 561.000
16 2 87.700 11.000000 1528.000 - 420.000
17 3 77.700 11.000000 1339.000 1407.000 61.000
18 1 81.300 11.000000 - - 67.000
Detailed Results for Radar Type 5 Trial 12
) . . Pulse 1-to-2 Pulse 2-t0-3 Starting Location
Burst No. of Pulses Puls(e \S’;/'dth Chm:ﬁ ')dth Spacing Spacing Withir? Interval
H (us) (us) (us)
1 1 51.100 19.000000 551.000
2 2 85.100 19.000000 1734.000 404.000
3 3 52.100 19.000000 1720.000 1874.000 512.000
4 1 74.000 19.000000 - - 40.000
5 2 52.100 19.000000 1849.000 - 96.000
6 2 76.700 19.000000 1657.000 - 349.000
7 1 55.400 19.000000 91.000
8 3 81.200 19.000000 1796.000 1552.000 89.000
9 2 60.900 19.000000 1713.000 - 57.000
10 2 57.100 19.000000 1611.000 - 530.000
11 2 50.100 19.000000 1364.000 - 248.000
12 1 89.400 19.000000 - - 296.000
13 3 64.500 19.000000 1437.000 1500.000 469.000
14 2 72.500 19.000000 1415.000 437.000
15 3 72.200 19.000000 1705.000 1577.000 554.000
16 2 87.800 19.000000 1175.000 - 48.000
17 2 91.300 19.000000 1613.000 - 537.000
18 2 65.400 19.000000 1307.000 - 194.000
19 1 56.300 19.000000 276.000
20 2 68.900 19.000000 1611.000 430.000
Detailed Results for Radar Type 5 Trial 13
) . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S’;/'dth Chm:ﬁ ')dth Spacing Spacing Withir? Interval
H (us) (us) (us)
1 3 86.900 18.000000 1072.000 1743.000 270.000
2 3 81.200 18.000000 1473.000 1232.000 993.000
3 3 100.000 18.000000 1838.000 1883.000 1083.000
4 1 65.400 18.000000 - - 815.000
5 3 80.200 18.000000 1355.000 1538.000 799.000
6 3 96.500 18.000000 1759.000 1784.000 72.000
7 3 80.300 18.000000 1386.000 1646.000 426.000
8 2 81.600 18.000000 1787.000 878.000
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Detailed Results for Radar Type 5 Trial 14
) . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S’;lldth Chm:ﬁ ')dth Spacing Spacing Withir% Interval
¢ () (1) ()

1 3 76.300 6.000000 1673.000 1870.000 757.000

2 1 85.600 6.000000 -—- - 712.000

3 2 87.400 6.000000 1495.000 - 427.000

4 2 67.800 6.000000 1430.000 - 153.000

5 1 80.900 6.000000 -—- - 197.000

6 1 80.300 6.000000 - - 160.000

7 3 86.500 6.000000 1329.000 1212.000 509.000

8 1 96.300 6.000000 -—- - 828.000

9 1 80.800 6.000000 - - 306.000
10 2 74.900 6.000000 1636.000 - 609.000
11 3 60.400 6.000000 1278.000 1394.000 269.000
12 3 57.300 6.000000 1719.000 999.000 826.000
13 2 64.800 6.000000 1378.000 41.000
14 2 66.600 6.000000 933.000 - 631.000

Detailed Results for Radar Type 5 Trial 15
) . - Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e ;’;"dth Chl(;\al-\:! ')dth Spacing Spacing Withir? Interval
e () (us) (s)

1 2 63.100 5.000000 1767.000 - 49.000

2 2 54.000 5.000000 1907.000 - 76.000

3 1 74.000 5.000000 - - 573.000

4 3 69.500 5.000000 1490.000 1185.000 440.000
5 2 62.300 5.000000 1013.000 - 645.000

6 2 52.800 5.000000 1682.000 --- 178.000

7 2 90.100 5.000000 1367.000 - 171.000

8 1 86.200 5.000000 251.000

9 2 94.800 5.000000 908.000 - 307.000
10 2 66.500 5.000000 972.000 - 415.000
11 3 60.800 5.000000 1555.000 1769.000 440.000
12 2 69.200 5.000000 1364.000 --- 408.000
13 2 82.600 5.000000 1077.000 - 86.000
14 3 89.600 5.000000 934.000 1096.000 215.000
15 2 87.700 5.000000 958.000 - 272.000
16 2 74.300 5.000000 1246.000 - 576.000
17 1 98.600 5.000000 -—- - 262.000
18 3 82.600 5.000000 1172.000 1322.000 628.000
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Detailed Results for Radar Type 5 Trial 16
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(us) (us) (us)
1 2 74.800 8.000000 1894.000 41.000
2 2 95.100 8.000000 1815.000 443.000
3 1 95.500 8.000000 663.000
4 2 87.500 8.000000 1259.000 156.000
5 3 86.300 8.000000 947.000 1761.000 185.000
6 1 90.900 8.000000 246.000
7 2 51.800 8.000000 1879.000 166.000
8 1 92.100 8.000000 203.000
9 3 83.800 8.000000 1477.000 1851.000 570.000
10 1 51.500 8.000000 48.000
11 1 60.400 8.000000 1.000
12 3 95.800 8.000000 934.000 1424.000 382.000
13 2 79.200 8.000000 1808.000 537.000
14 3 79.500 8.000000 1300.000 1192.000 323.000
15 1 83.200 8.000000 343.000
16 2 98.800 8.000000 1791.000 560.000
17 2 50.800 8.000000 1866.000 659.000
Detailed Results for Radar Type 5 Trial 17
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 3 53.400 13.000000 1343.000 1742.000 651.000
2 1 57.300 13.000000 857.000
3 1 61.900 13.000000 567.000
4 3 60.500 13.000000 1355.000 1499.000 847.000
5 1 62.000 13.000000 1014.000
6 2 94.800 13.000000 1584.000 512.000
7 1 64.300 13.000000 992.000
8 3 93.200 13.000000 1157.000 1861.000 285.000
9 3 56.000 13.000000 1813.000 1900.000 1189.000
10 2 79.100 13.000000 1234.000 1006.000
Detailed Results for Radar Type 5 Trial 18
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S,;lldth Chm:zl)dth Spacing Spacing Withir% Interval
¢ (1) (1) (1)
1 2 55.900 14.000000 1883.000 1025.000
2 2 64.100 14.000000 1710.000 849.000
3 2 77.200 14.000000 1650.000 136.000
4 2 96.600 14.000000 1520.000 468.000
5 2 98.000 14.000000 923.000 376.000
6 2 66.700 14.000000 1462.000 705.000
7 3 66.400 14.000000 1003.000 1192.000 1416.000
8 2 57.000 14.000000 1038.000 240.000
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Detailed Results for Radar Type 5 Trial 19
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 69.400 19.000000 1872.000 221.000
2 2 59.100 19.000000 1839.000 120.000
3 3 76.800 19.000000 1911.000 981.000 550.000
4 2 70.500 19.000000 1328.000 331.000
5 1 63.100 19.000000 681.000
6 3 59.900 19.000000 1048.000 1055.000 264.000
7 2 50.000 19.000000 1246.000 301.000
8 2 53.200 19.000000 993.000 222.000
9 1 80.500 19.000000 496.000
10 2 86.900 19.000000 1135.000 371.000
11 3 99.000 19.000000 1818.000 935.000 639.000
12 3 85.200 19.000000 1495.000 1079.000 633.000
13 3 68.700 19.000000 1289.000 1482.000 99.000
14 2 85.700 19.000000 1340.000 358.000
15 2 82.900 19.000000 1395.000 502.000
16 2 53.400 19.000000 1111.000 74.000
17 2 97.400 19.000000 1764.000 476.000
Detailed Results for Radar Type 5 Trial 20
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 1 85.200 14.000000 99.000
2 3 59.000 14.000000 1887.000 1086.000 687.000
3 1 51.000 14.000000 381.000
4 2 84.800 14.000000 1906.000 520.000
5 3 83.200 14.000000 1466.000 1170.000 910.000
6 3 92.300 14.000000 977.000 1255.000 1.000
7 2 59.400 14.000000 1674.000 732.000
8 2 90.700 14.000000 1058.000 642.000
9 3 93.100 14.000000 961.000 934.000 359.000
10 3 74.900 14.000000 1673.000 1639.000 602.000
11 2 90.800 14.000000 1227.000 430.000
12 3 58.500 14.000000 1625.000 1374.000 10.000
13 1 57.700 14.000000 804.000
Detailed Results for Radar Type 5 Trial 21
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUle Y Chire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 2 97.900 7.000000 1124.000 368.000
2 2 94.200 7.000000 1097.000 363.000
3 2 95.600 7.000000 1706.000 338.000
4 3 60.700 7.000000 1726.000 1788.000 628.000
5 2 79.600 7.000000 921.000 352.000
6 2 55.700 7.000000 1463.000 71.000
7 2 92.300 7.000000 1486.000 208.000
8 3 59.600 7.000000 1550.000 1830.000 605.000
9 2 95.900 7.000000 1529.000 727.000
10 2 87.500 7.000000 1521.000 637.000
11 3 81.100 7.000000 961.000 1815.000 593.000
12 3 93.000 7.000000 1246.000 1717.000 400.000
13 3 62.500 7.000000 1219.000 1563.000 742.000
14 1 70.400 7.000000 627.000
15 2 63.400 7.000000 1345.000 439.000
16 1 78.000 7.000000 663.000
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Detailed Results for Radar Type 5 Trial 22
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 1 93.600 5.000000 - - 12.000
2 3 75.700 5.000000 1082.000 1831.000 391.000
3 1 78.600 5.000000 -—- - 945.000
4 3 97.800 5.000000 1410.000 1227.000 166.000
5 2 90.700 5.000000 1124.000 67.000
6 2 98.300 5.000000 1313.000 - 512.000
7 3 72.800 5.000000 1011.000 1020.000 645.000
8 3 73.700 5.000000 1726.000 1553.000 442.000
9 1 90.200 5.000000 - -—- 22.000
10 1 62.700 5.000000 - - 746.000
11 3 83.300 5.000000 1501.000 1874.000 837.000
12 3 80.000 5.000000 1591.000 1770.000 458.000
Detailed Results for Radar Type 5 Trial 23
) . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S’;/'dth Chm:ﬁ ')dth Spacing Spacing Withir? Interval
. (us) (us) (us)
1 2 69.000 7.000000 1220.000 20.000
2 3 88.500 7.000000 1376.000 1096.000 45.000
3 2 56.300 7.000000 1207.000 - 779.000
4 2 88.800 7.000000 1793.000 - 532.000
5 1 78.600 7.000000 -—- - 577.000
6 2 82.300 7.000000 1534.000 - 549.000
7 1 71.700 7.000000 612.000
8 2 52.800 7.000000 1891.000 631.000
9 1 66.100 7.000000 - - 166.000
10 2 72.800 7.000000 1460.000 - 381.000
11 2 82.900 7.000000 1293.000 - 451.000
12 3 72.300 7.000000 1224.000 1577.000 61.000
13 2 91.900 7.000000 1281.000 619.000
14 3 82.400 7.000000 1570.000 1469.000 99.000
Detailed Results for Radar Type 5 Trial 24
) . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S’;/'dth Chm:ﬁ ')dth Spacing Spacing Withir? Interval
. (us) (us) (us)
1 3 93.000 5.000000 1554.000 1785.000 287.000
2 1 83.900 5.000000 719.000
3 1 58.600 5.000000 - - 22.000
4 2 51.600 5.000000 1301.000 - 508.000
5 2 86.000 5.000000 971.000 - 394.000
6 2 52.400 5.000000 1014.000 - 126.000
7 2 81.600 5.000000 1650.000 756.000
8 2 73.500 5.000000 1428.000 653.000
9 1 58.900 5.000000 - - 761.000
10 1 93.500 5.000000 -—- - 118.000
11 2 90.600 5.000000 1774.000 - 108.000
12 2 58.400 5.000000 1448.000 - 740.000
13 2 89.100 5.000000 1406.000 689.000
14 2 73.900 5.000000 1071.000 160.000
15 1 61.700 5.000000 - - 172.000
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Detailed Results for Radar Type 5 Trial 25
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(us) (us) (us)
1 3 64.900 8.000000 1505.000 942.000 403.000
2 2 74.300 8.000000 1789.000 177.000
3 3 70.800 8.000000 1084.000 1077.000 477.000
4 2 89.800 8.000000 1727.000 39.000
5 2 93.800 8.000000 1220.000 581.000
6 3 71.300 8.000000 1699.000 1079.000 519.000
7 2 73.200 8.000000 1306.000 9.000
8 2 78.200 8.000000 1010.000 72.000
9 3 65.600 8.000000 1443.000 1201.000 152.000
10 2 80.300 8.000000 1521.000 187.000
11 1 53.000 8.000000 669.000
12 2 97.600 8.000000 1808.000 558.000
13 2 69.000 8.000000 1583.000 502.000
14 3 98.300 8.000000 1282.000 1548.000 356.000
15 3 58.000 8.000000 1058.000 1448.000 179.000
16 2 53.300 8.000000 993.000 253.000
17 2 78.600 8.000000 1265.000 413.000
Detailed Results for Radar Type 5 Trial 26
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 2 54.600 13.000000 1482.000 997.000
2 3 58.000 13.000000 1111.000 999.000 712.000
3 3 63.400 13.000000 1268.000 1709.000 269.000
4 3 67.400 13.000000 1035.000 1498.000 377.000
5 3 70.200 13.000000 1122.000 999.000 381.000
6 1 92.500 13.000000 942.000
7 3 63.900 13.000000 1233.000 1239.000 49.000
8 1 67.700 13.000000 121.000
9 2 74.700 13.000000 1791.000 596.000
10 2 98.000 13.000000 1740.000 602.000
Detailed Results for Radar Type 5 Trial 27
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S,;lldth Chm:zl)dth Spacing Spacing Withir% Interval
¢ (1) (1) (1)
1 2 68.600 13.000000 1614.000 278.000
2 3 78.700 13.000000 1230.000 1429.000 455.000
3 2 72.000 13.000000 1581.000 173.000
4 2 75.600 13.000000 977.000 212.000
5 2 65.500 13.000000 1725.000 589.000
6 2 55.000 13.000000 1600.000 3.000
7 1 57.000 13.000000 642.000
8 2 70.100 13.000000 1454.000 556.000
9 2 52.700 13.000000 1212.000 448.000
10 3 61.200 13.000000 1845.000 1035.000 543.000
11 2 98.000 13.000000 1740.000 298.000
12 2 56.300 13.000000 1488.000 3.000
13 3 74.200 13.000000 1454.000 1697.000 589.000
14 1 91.600 13.000000 282.000
15 3 70.600 13.000000 1578.000 1218.000 414.000
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Detailed Results for Radar Type 5 Trial 28
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)

(Ws) (Ws) (Ws)
1 2 52.100 18.000000 1215.000 17.000
2 3 99.800 18.000000 1736.000 1673.000 148.000
3 2 53.200 18.000000 1233.000 12.000
4 1 87.200 18.000000 540.000
5 2 75.200 18.000000 975.000 618.000
6 3 63.600 18.000000 1614.000 1448.000 732.000
7 2 61.200 18.000000 1118.000 137.000
8 2 86.400 18.000000 1014.000 331.000
9 2 79.400 18.000000 1910.000 737.000
10 2 84.300 18.000000 1126.000 48.000
11 2 81.500 18.000000 1345.000 288.000
12 3 81.300 18.000000 1810.000 952.000 529.000
13 2 94.900 18.000000 1306.000 612.000
14 3 69.600 18.000000 1632.000 1730.000 692.000
15 3 73.300 18.000000 1015.000 1552.000 317.000
16 3 93.100 18.000000 1179.000 1533.000 7.000

Detailed Results for Radar Type 5 Trial 29
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUle Y Chire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)

(Ms) (Ms) (Ms)
1 3 66.400 15.000000 1599.000 1875.000 190.000
2 1 73.600 15.000000 165.000
3 2 55.200 15.000000 1726.000 332.000
4 2 62.700 15.000000 1752.000 117.000
5 3 50.600 15.000000 1523.000 1052.000 572.000
6 2 57.800 15.000000 944.000 746.000
7 3 98.000 15.000000 1343.000 1215.000 147.000
8 2 82.800 15.000000 1182.000 30.000
9 2 62.900 15.000000 1549.000 395.000
10 2 50.700 15.000000 1196.000 333.000
11 3 69.200 15.000000 1106.000 1036.000 388.000
12 3 60.900 15.000000 1175.000 1183.000 612.000
13 2 78.500 15.000000 1908.000 125.000
14 2 67.800 15.000000 1667.000 502.000
15 2 58.000 15.000000 1869.000 224.000
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Detailed Results for Radar Type 5 Trial 30
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUlE T Clire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ms) (Ms) (Ms)
1 2 97.100 19.000000 1539.000 378.000
2 2 62.500 19.000000 1931.000 586.000
3 3 85.200 19.000000 1860.000 942.000 473.000
4 2 57.800 19.000000 1401.000 394.000
5 1 72.100 19.000000 254.000
6 1 92.700 19.000000 242.000
7 2 56.200 19.000000 1405.000 411.000
8 3 54.300 19.000000 1382.000 1712.000 591.000
9 3 88.200 19.000000 1026.000 1680.000 17.000
10 3 68.200 19.000000 1051.000 1804.000 269.000
11 2 91.600 19.000000 1080.000 315.000
12 2 94.700 19.000000 1056.000 501.000
13 2 60.900 19.000000 1566.000 227.000
14 2 57.700 19.000000 1345.000 332.000
15 2 80.500 19.000000 1002.000 131.000
16 1 78.700 19.000000 51.000
17 2 95.800 19.000000 1851.000 346.000
18 3 74.500 19.000000 1430.000 1097.000 108.000
19 3 65.700 19.000000 1155.000 1430.000 508.000
Detailed Results for Radar Type 6
Trial Number PUIS(TJ :;l'dth EEI) No. of Pulses Pulses Detected Comment
1 1.000 300.000 9 YES
2 1.000 300.000 9 YES
3 1.000 300.000 9 YES
4 1.000 300.000 9 YES
5 1.000 300.000 9 YES
6 1.000 300.000 9 YES
7 1.000 300.000 9 YES
8 1.000 300.000 9 YES
9 1.000 300.000 9 YES
10 1.000 300.000 9 YES
11 1.000 300.000 9 YES
12 1.000 300.000 9 YES
13 1.000 300.000 9 YES
14 1.000 300.000 9 YES
15 1.000 300.000 9 YES
16 1.000 300.000 9 YES
17 1.000 300.000 9 YES
18 1.000 300.000 9 YES
19 1.000 300.000 9 YES
20 1.000 300.000 9 YES
21 1.000 300.000 9 YES
22 1.000 300.000 9 YES
23 1.000 300.000 9 YES
24 1.000 300.000 9 YES
25 1.000 300.000 9 YES
26 1.000 300.000 9 YES
27 1.000 300.000 9 YES
28 1.000 300.000 9 YES
29 1.000 300.000 9 YES
30 1.000 300.000 9 YES
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Radar level verification

Description / Formula Value Unit
IF((
{DFS Mode(0/1/2)}=0)or(
{DFS Mode(0/1/2)}=1) , IF((dBm2W( . .
{Nominal Power[dBm[})>0.2) , -64 , IF(( G"’e”tgit;'gl; {grm“'a ~
{Configured PSD[dBm]}<10) , -62 , -64))+ Vector Generator level

{Attenuation Vector Generator to DUT[dB]} , -50+
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}

Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 7.21 dBm/MHz
Requirement of the Detection threshold value for this given values acc. to FCC clause 5.2 /

-62 dBm
Table 3
Vector Generator level setting -5.37 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector of 'DUT to OSP'- 55.63 dB
cable )
Given additional level added to the amplitude of the waveform to account for variations in 1.00 dB

measurement equipment acc. to FCC clause 5.2 / Table 3 / Note 2

This results in the following radar signal level at the DUT -61.00 dBm

Statistical Performance Check Sweep

15
10

Level in dBm
S

t t t t t t t t t t t |
2 4 6 8 10 12
Timeins

Statistical Performance Check Sweep Threshold — Trigger at end of Radar

Statistical Performance Check Sweep 1_01
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Settings for Radar Type 1 to 4
Setting Instrument Value Target Value
Center Frequency 5.31000 GHz 5.31000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >=3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
Settings for Long Pulse Radar Type 5
Setting Instrument Value Target Value
Center Frequency 5.31000 GHz 5.31000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >=3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 36.000 s 36.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
Settings for Freq. Hopping Radar Type 6
Setting Instrument Value Target Value
Center Frequency 5.31000 GHz 5.31000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
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OSP Video Detector

Setting Instrument Value Target Value
Measurement Time 12.000 s 12.000 s
Samplerate 2500 kHz 2500 kHz
Tracepoints 30000000 30000000
Time resolution 4.000 ys 4.000 us
Detector Peak Peak
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18.7.

DFS Statistical Performance Check (5290 MHz; 18.000 dBm; 80 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules

v02.

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.
Expanded Uncertainty (K=2) < 1%

Measurement Summary

DUT(lel"e_lc;L;ency Radar Type No. Detection count ITDe;::Cr:it:geP)o(f Detection Limit Overall Result Cgéer:mae”nt
5290.000000 1 29 of 30 96.67% 60.0 % PASS
5290.000000 2 30 of 30 100.00% 60.0 % PASS
5290.000000 3 30 of 30 100.00% 60.0 % PASS

Aggregate Results for Short Pulse Radar Type 1-4

follows

Aggregate Calculation as

Aggregate Percentage

Aggregate Limit

Aggregate Result

(P1+P2+P3+P4)/4

(continuation of the "Aggregate Results for Short Pulse Radar Type 1-4" table from column 4 ...)

Aggregate Calculation as follows Aggregate Comment
(P1+P2+P3+P4)/4 not calculated because of not all radar waveform types 1 to 4 are
measured
Detailed Results for Radar Type 1
Trial Number RancLijcs)szrlal PUIS(TJ \S,;lldth 51?) No. of Pulses Pulses Detected Comment
1 39 1.000 1986.000 27 No
2 24 1.000 522.000 102 YES
3 44 1.000 2474.000 22 YES
4 7 1.000 638.000 83 YES
5 46 1.000 2669.000 20 YES
6 12 1.000 738.000 72 YES
7 38 1.000 1888.000 28 YES
8 9 1.000 678.000 78 YES
9 14 1.000 778.000 68 YES
10 32 1.000 1303.000 41 YES
11 49 1.000 2962.000 18 YES
12 29 1.000 1010.000 53 YES
13 28 1.000 912.000 58 YES
14 4 1.000 578.000 92 YES
15 35 1.000 1596.000 34 YES
16 23 1.000 3066.000 18 YES
17 16 1.000 818.000 65 YES
18 40 1.000 2084.000 26 YES
19 36 1.000 1693.000 32 YES
20 42 1.000 2279.000 24 YES
21 3 1.000 558.000 95 YES
22 6 1.000 618.000 86 YES
23 50 1.000 3060.000 18 YES
24 41 1.000 2181.000 25 YES
25 13 1.000 758.000 70 YES
26 8 1.000 658.000 81 YES
27 20 1.000 898.000 59 YES
28 34 1.000 1498.000 36 YES
29 27 1.000 815.000 65 YES
30 21 1.000 918.000 58 YES
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Detailed Results for Radar Type 2
Trial Number REMEEN ThE SR Bl AR No. of Pulses Pulses Detected Comment
used (Ms) (Ms)
1 3 5.000 192.000 23 YES
2 47 3.400 213.000 27 YES
3 33 2.100 228.000 28 YES
4 39 4.900 163.000 23 YES
5 23 3.800 187.000 28 YES
6 12 3.100 182.000 28 YES
7 25 4.400 202.000 24 YES
8 37 3.400 191.000 24 YES
9 36 3.200 200.000 28 YES
10 24 4.400 188.000 27 YES
11 17 4.500 213.000 23 YES
12 34 2.200 197.000 28 YES
13 6 3.700 161.000 26 YES
14 48 4.200 227.000 24 YES
15 27 2.700 199.000 29 YES
16 31 4.000 154.000 28 YES
17 5 3.500 226.000 26 YES
18 45 3.200 227.000 29 YES
19 46 3.000 191.000 28 YES
20 15 2.200 180.000 29 YES
21 1 3.400 168.000 25 YES
22 22 2.400 209.000 26 YES
23 14 4.800 175.000 24 YES
24 16 3.600 194.000 26 YES
25 8 2.600 175.000 26 YES
26 32 3.700 222.000 26 YES
27 43 4.100 153.000 24 YES
28 18 2.000 153.000 24 YES
29 29 4.100 189.000 26 YES
30 28 1.700 216.000 27 YES
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Detailed Results for Radar Type 3
Trial Number e Tkl et A No. of Pulses Pulses Detected Comment
used (us) (us)
1 12 8.000 463.000 17 YES
2 7 6.500 466.000 17 YES
3 39 7.200 358.000 18 YES
4 15 8.100 436.000 17 YES
5 22 6.500 433.000 17 YES
6 31 8.800 487.000 17 YES
7 48 9.000 448.000 18 YES
8 40 7.400 271.000 17 YES
9 11 9.000 500.000 16 YES
10 33 9.000 430.000 18 YES
11 41 7.700 467.000 16 YES
12 5 8.200 464.000 18 YES
13 13 8.400 343.000 17 YES
14 19 9.600 336.000 18 YES
15 50 7.700 206.000 17 YES
16 17 8.700 413.000 17 YES
17 10 9.800 206.000 17 YES
18 25 9.600 458.000 17 YES
19 46 8.500 349.000 17 YES
20 2 7.500 211.000 17 YES
21 3 9.500 297.000 16 YES
22 20 8.200 272.000 18 YES
23 42 8.600 493.000 17 YES
24 1 8.000 494.000 18 YES
25 35 7.300 200.000 18 YES
26 38 6.300 476.000 17 YES
27 14 6.600 455.000 16 YES
28 28 9.800 316.000 17 YES
29 16 8.900 340.000 16 YES
30 27 6.600 301.000 17 YES
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Detailed Results for Radar Type 4
Trial Number Rl Uikl Fulle e PR No. of Pulses Pulses Detected Comment
used (Ws) (Ws)
1 43 15.800 410.000 15 YES
2 10 14.200 351.000 12 YES
3 42 18.500 208.000 14 YES
4 46 15.300 488.000 14 YES
5 48 14.500 433.000 12 YES
6 2 19.900 428.000 12 YES
7 26 18.900 299.000 16 YES
8 23 18.300 265.000 14 YES
9 32 12.600 293.000 15 YES
10 37 18.100 200.000 15 YES
11 9 13.300 254.000 14 YES
12 38 15.500 451.000 15 YES
13 11 14.900 223.000 12 YES
14 30 11.800 384.000 14 YES
15 22 17.800 420.000 13 YES
16 20 12.300 438.000 13 YES
17 5 14.100 478.000 15 YES
18 16 19.900 366.000 14 YES
19 21 11.700 483.000 16 YES
20 33 19.500 384.000 13 YES
21 34 17.300 366.000 14 YES
22 14 16.600 212.000 16 YES
23 4 12.600 360.000 14 YES
24 1 15.900 410.000 13 YES
25 24 18.100 397.000 14 YES
26 15 14.700 324.000 13 YES
27 27 15.600 303.000 13 YES
28 17 17.100 308.000 15 YES
29 49 11.100 396.000 13 YES
30 28 13.000 309.000 14 YES
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Detailed Results for Radar Type 5

Trial Number Random Trial used Pulses Detected Comment

1 49 YES For detailed burst Data see separate table Type5_Trial1

2 4 YES For detailed burst Data see separate table Type5_Trial2

3 25 YES For detailed burst Data see separate table Type5_ Trial3

4 31 YES For detailed burst Data see separate table Type5_Trial4

5 45 YES For detailed burst Data see separate table Type5_Trial5

6 18 YES For detailed burst Data see separate table Type5_Trial6

7 50 YES For detailed burst Data see separate table Type5_Trial7

8 30 YES For detailed burst Data see separate table Type5_Trial8

9 46 YES For detailed burst Data see separate table Type5_ Trial9

10 19 YES For detailed burst Data see separate table Type5_Trial10

11 11 YES For detailed burst Data see separate table Type5_Trial11

12 20 YES For detailed burst Data see separate table Type5_Trial12

13 35 YES For detailed burst Data see separate table Type5_Trial13

14 17 YES For detailed burst Data see separate table Type5_Trial14

15 36 YES For detailed burst Data see separate table Type5 Trial15

16 38 YES For detailed burst Data see separate table Type5_Trial16

17 37 YES For detailed burst Data see separate table Type5_Trial17

18 22 YES For detailed burst Data see separate table Type5_Trial18

19 12 YES For detailed burst Data see separate table Type5_Trial19

20 32 YES For detailed burst Data see separate table Type5_Trial20

21 42 YES For detailed burst Data see separate table Type5_Trial21

22 28 YES For detailed burst Data see separate table Type5_Trial22

23 27 YES For detailed burst Data see separate table Type5_Trial23

24 13 YES For detailed burst Data see separate table Type5_Trial24

25 26 YES For detailed burst Data see separate table Type5_Trial25

26 2 YES For detailed burst Data see separate table Type5_Trial26

27 23 YES For detailed burst Data see separate table Type5_Trial27

28 14 YES For detailed burst Data see separate table Type5_Trial28

29 40 YES For detailed burst Data see separate table Type5_Trial29

30 33 YES For detailed burst Data see separate table Type5_Trial30

Detailed Results for Radar Type 5 Trial 1
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)

1 2 69.400 19.000000 1872.000 221.000
2 2 59.100 19.000000 1839.000 120.000
3 3 76.800 19.000000 1911.000 981.000 550.000
4 2 70.500 19.000000 1328.000 331.000
5 1 63.100 19.000000 681.000
6 3 59.900 19.000000 1048.000 1055.000 264.000
7 2 50.000 19.000000 1246.000 301.000
8 2 53.200 19.000000 993.000 222.000
9 1 80.500 19.000000 496.000
10 2 86.900 19.000000 1135.000 371.000
11 3 99.000 19.000000 1818.000 935.000 639.000
12 3 85.200 19.000000 1495.000 1079.000 633.000
13 3 68.700 19.000000 1289.000 1482.000 99.000
14 2 85.700 19.000000 1340.000 358.000
15 2 82.900 19.000000 1395.000 502.000
16 2 53.400 19.000000 1111.000 74.000
17 2 97.400 19.000000 1764.000 476.000
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Detailed Results for Radar Type 5 Trial 2
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 1 64.600 15.000000 373.000
2 2 95.900 15.000000 1430.000 66.000
3 2 54.800 15.000000 1287.000 696.000
4 2 63.800 15.000000 1654.000 597.000
5 2 55.100 15.000000 1400.000 517.000
6 2 92.900 15.000000 1849.000 259.000
7 3 56.500 15.000000 1000.000 1682.000 660.000
8 1 61.700 15.000000 591.000
9 1 58.100 15.000000 474.000
10 2 95.400 15.000000 1214.000 1077.000
11 2 96.700 15.000000 1667.000 917.000
Detailed Results for Radar Type 5 Trial 3
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 2 97.100 19.000000 1539.000 378.000
2 2 62.500 19.000000 1931.000 586.000
3 3 85.200 19.000000 1860.000 942.000 473.000
4 2 57.800 19.000000 1401.000 394.000
5 1 72.100 19.000000 254.000
6 1 92.700 19.000000 242.000
7 2 56.200 19.000000 1405.000 411.000
8 3 54.300 19.000000 1382.000 1712.000 591.000
9 3 88.200 19.000000 1026.000 1680.000 17.000
10 3 68.200 19.000000 1051.000 1804.000 269.000
11 2 91.600 19.000000 1080.000 315.000
12 2 94.700 19.000000 1056.000 501.000
13 2 60.900 19.000000 1566.000 227.000
14 2 57.700 19.000000 1345.000 332.000
15 2 80.500 19.000000 1002.000 131.000
16 1 78.700 19.000000 51.000
17 2 95.800 19.000000 1851.000 346.000
18 3 74.500 19.000000 1430.000 1097.000 108.000
19 3 65.700 19.000000 1155.000 1430.000 508.000
Detailed Results for Radar Type 5 Trial 4
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUle Y Chire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 2 78.100 10.000000 1102.000 160.000
2 2 51.400 10.000000 957.000 633.000
3 3 85.200 10.000000 1076.000 1386.000 363.000
4 1 96.300 10.000000 992.000
5 1 67.200 10.000000 751.000
6 3 68.900 10.000000 1284.000 1725.000 149.000
7 2 75.900 10.000000 958.000 690.000
8 2 87.000 10.000000 1715.000 512.000
9 1 88.500 10.000000 611.000
10 3 61.000 10.000000 1333.000 1179.000 361.000
11 1 57.000 10.000000 214.000
12 2 55.900 10.000000 1656.000 643.000
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Detailed Results for Radar Type 5 Trial 5
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 52.400 9.000000 974.000 - 609.000
2 2 55.800 9.000000 1319.000 - 738.000
3 2 58.000 9.000000 1056.000 - 899.000
4 2 50.700 9.000000 975.000 - 575.000
5 1 54.600 9.000000 73.000
6 2 82.900 9.000000 1205.000 - 107.000
7 2 51.100 9.000000 991.000 - 451.000
8 2 94.700 9.000000 1862.000 - 331.000
9 2 65.500 9.000000 1034.000 - 871.000
10 2 62.000 9.000000 1226.000 - 12.000
11 3 65.600 9.000000 1015.000 1040.000 157.000
12 2 54.800 9.000000 1350.000 - 641.000
13 2 68.900 9.000000 1496.000 - 791.000
Detailed Results for Radar Type 5 Trial 6
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S,;lldth Chm:zl)dth Spacing Spacing Withir% Interval
H (us) (us) (us)
1 1 93.600 5.000000 12.000
2 3 75.700 5.000000 1082.000 1831.000 391.000
3 1 78.600 5.000000 - - 945.000
4 3 97.800 5.000000 1410.000 1227.000 166.000
5 2 90.700 5.000000 1124.000 - 67.000
6 2 98.300 5.000000 1313.000 512.000
7 3 72.800 5.000000 1011.000 1020.000 645.000
8 3 73.700 5.000000 1726.000 1553.000 442.000
9 1 90.200 5.000000 - - 22.000
10 1 62.700 5.000000 - - 746.000
11 3 83.300 5.000000 1501.000 1874.000 837.000
12 3 80.000 5.000000 1591.000 1770.000 458.000
Detailed Results for Radar Type 5 Trial 7
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ms) (Ms)
1 2 63.100 5.000000 1767.000 - 49.000
2 2 54.000 5.000000 1907.000 76.000
3 1 74.000 5.000000 573.000
4 3 69.500 5.000000 1490.000 1185.000 440.000
5 2 62.300 5.000000 1013.000 - 645.000
6 2 52.800 5.000000 1682.000 - 178.000
7 2 90.100 5.000000 1367.000 - 171.000
8 1 86.200 5.000000 251.000
9 2 94.800 5.000000 908.000 307.000
10 2 66.500 5.000000 972.000 - 415.000
11 3 60.800 5.000000 1555.000 1769.000 440.000
12 2 69.200 5.000000 1364.000 - 408.000
13 2 82.600 5.000000 1077.000 - 86.000
14 3 89.600 5.000000 934.000 1096.000 215.000
15 2 87.700 5.000000 958.000 272.000
16 2 74.300 5.000000 1246.000 - 576.000
17 1 98.600 5.000000 - - 262.000
18 3 82.600 5.000000 1172.000 1322.000 628.000
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Detailed Results for Radar Type 5 Trial 8

. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 77.900 16.000000 1250.000 478.000
2 2 69.500 16.000000 1007.000 962.000
3 2 74.500 16.000000 1631.000 657.000
4 1 93.900 16.000000 564.000
5 2 55.400 16.000000 949.000 59.000
6 3 50.400 16.000000 1162.000 1396.000 565.000
7 1 68.600 16.000000 732.000
8 3 88.700 16.000000 1750.000 1835.000 872.000
9 2 54.900 16.000000 1869.000 32.000
10 3 51.000 16.000000 970.000 1344.000 750.000
11 3 86.500 16.000000 1599.000 1682.000 364.000
Detailed Results for Radar Type 5 Trial 9
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 3 52.300 11.000000 1799.000 1297.000 737.000
2 3 53.600 11.000000 1397.000 1860.000 189.000
3 1 59.200 11.000000 495.000
4 3 54.300 11.000000 1885.000 1319.000 152.000
5 1 75.600 11.000000 76.000
6 1 52.900 11.000000 190.000
7 1 97.700 11.000000 195.000
8 2 50.200 11.000000 1276.000 604.000
9 3 95.000 11.000000 1526.000 1582.000 267.000
10 3 77.500 11.000000 1494.000 1729.000 842.000
11 1 66.900 11.000000 144.000
12 2 96.100 11.000000 1441.000 435.000
13 3 62.500 11.000000 1037.000 1474.000 262.000
14 2 53.100 11.000000 1278.000 525.000
Detailed Results for Radar Type 5 Trial 10
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(bs) (bs) (bs)
1 1 80.100 9.000000 183.000
2 2 59.600 9.000000 946.000 473.000
3 2 89.000 9.000000 1573.000 426.000
4 2 68.300 9.000000 1801.000 366.000
5 1 89.400 9.000000 250.000
6 2 64.000 9.000000 958.000 447.000
7 2 82.200 9.000000 1272.000 585.000
8 2 67.300 9.000000 1688.000 134.000
9 2 52.500 9.000000 1696.000 264.000
10 2 84.100 9.000000 1133.000 335.000
11 2 53.000 9.000000 1374.000 890.000
12 2 62.000 9.000000 1636.000 526.000
13 3 96.100 9.000000 1660.000 1103.000 493.000
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Detailed Results for Radar Type 5 Trial 11
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(us) (bs) (us)
1 3 61.700 11.000000 1264.000 1572.000 640.000
2 3 82.600 11.000000 923.000 1387.000 439.000
3 2 74.800 11.000000 1230.000 16.000
4 2 77.700 11.000000 1544.000 613.000
5 1 80.400 11.000000 213.000
6 3 88.700 11.000000 1316.000 1461.000 568.000
7 3 78.100 11.000000 1065.000 1167.000 387.000
8 2 56.600 11.000000 1454.000 647.000
9 1 63.600 11.000000 285.000
10 2 73.100 11.000000 1369.000 189.000
11 2 67.900 11.000000 994.000 165.000
12 2 76.500 11.000000 1164.000 480.000
13 1 63.700 11.000000 28.000
14 2 70.100 11.000000 1823.000 516.000
15 2 90.400 11.000000 1694.000 561.000
16 2 87.700 11.000000 1528.000 420.000
17 3 77.700 11.000000 1339.000 1407.000 61.000
18 1 81.300 11.000000 67.000
Detailed Results for Radar Type 5 Trial 12
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 69.000 7.000000 1220.000 20.000
2 3 88.500 7.000000 1376.000 1096.000 45.000
3 2 56.300 7.000000 1207.000 779.000
4 2 88.800 7.000000 1793.000 532.000
5 1 78.600 7.000000 577.000
6 2 82.300 7.000000 1534.000 549.000
7 1 71.700 7.000000 612.000
8 2 52.800 7.000000 1891.000 631.000
9 1 66.100 7.000000 166.000
10 2 72.800 7.000000 1460.000 381.000
11 2 82.900 7.000000 1293.000 451.000
12 3 72.300 7.000000 1224.000 1577.000 61.000
13 2 91.900 7.000000 1281.000 619.000
14 3 82.400 7.000000 1570.000 1469.000 99.000
Detailed Results for Radar Type 5 Trial 13
) . - Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses PUES el (Gl LTl Spacing Spacing Withir? Interval
(us) (MHz) (Us) (us) (us)
1 2 52.100 18.000000 1215.000 - 17.000
2 3 99.800 18.000000 1736.000 1673.000 148.000
3 2 53.200 18.000000 1233.000 --- 12.000
4 1 87.200 18.000000 540.000
5 2 75.200 18.000000 975.000 - 618.000
6 3 63.600 18.000000 1614.000 1448.000 732.000
7 2 61.200 18.000000 1118.000 - 137.000
8 2 86.400 18.000000 1014.000 - 331.000
9 2 79.400 18.000000 1910.000 --- 737.000
10 2 84.300 18.000000 1126.000 --- 48.000
11 2 81.500 18.000000 1345.000 - 288.000
12 3 81.300 18.000000 1810.000 952.000 529.000
13 2 94.900 18.000000 1306.000 --- 612.000
14 3 69.600 18.000000 1632.000 1730.000 692.000
15 3 73.300 18.000000 1015.000 1552.000 317.000
16 3 93.100 18.000000 1179.000 1533.000 7.000
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Detailed Results for Radar Type 5 Trial 14
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 1 93.100 11.000000 422.000
2 3 61.300 11.000000 1194.000 1086.000 738.000
3 3 57.000 11.000000 1918.000 1102.000 523.000
4 3 91.800 11.000000 1588.000 1798.000 874.000
5 3 88.600 11.000000 1491.000 1061.000 748.000
6 3 62.400 11.000000 1019.000 1144.000 525.000
7 3 88.000 11.000000 1259.000 1713.000 641.000
8 2 77.700 11.000000 1025.000 383.000
9 1 51.800 11.000000 554.000
10 1 55.900 11.000000 939.000
11 3 63.700 11.000000 1503.000 1789.000 182.000
Detailed Results for Radar Type 5 Trial 15
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 74.800 8.000000 1894.000 41.000
2 2 95.100 8.000000 1815.000 443.000
3 1 95.500 8.000000 663.000
4 2 87.500 8.000000 1259.000 156.000
5 3 86.300 8.000000 947.000 1761.000 185.000
6 1 90.900 8.000000 246.000
7 2 51.800 8.000000 1879.000 166.000
8 1 92.100 8.000000 203.000
9 3 83.800 8.000000 1477.000 1851.000 570.000
10 1 51.500 8.000000 48.000
11 1 60.400 8.000000 1.000
12 3 95.800 8.000000 934.000 1424.000 382.000
13 2 79.200 8.000000 1808.000 537.000
14 3 79.500 8.000000 1300.000 1192.000 323.000
15 1 83.200 8.000000 343.000
16 2 98.800 8.000000 1791.000 560.000
17 2 50.800 8.000000 1866.000 659.000
Detailed Results for Radar Type 5 Trial 16
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses FUlE T Clire tfe Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ms) (Ms) (Ms)
1 2 79.600 17.000000 1029.000 270.000
2 1 90.200 17.000000 580.000
3 3 66.100 17.000000 1312.000 1766.000 86.000
4 1 95.200 17.000000 92.000
5 2 76.300 17.000000 1238.000 368.000
6 2 75.800 17.000000 1106.000 165.000
7 3 50.700 17.000000 1312.000 1580.000 377.000
8 3 56.300 17.000000 1837.000 1154.000 323.000
9 3 56.100 17.000000 1061.000 1394.000 400.000
10 3 81.200 17.000000 1582.000 1379.000 405.000
11 2 89.700 17.000000 1845.000 506.000
12 1 97.800 17.000000 331.000
13 1 75.700 17.000000 430.000
14 3 50.200 17.000000 1237.000 1653.000 544.000
15 2 52.000 17.000000 1729.000 339.000
16 2 69.400 17.000000 1603.000 44.000
17 2 67.500 17.000000 1168.000 521.000
18 2 98.100 17.000000 958.000 384.000
19 3 63.600 17.000000 1260.000 1640.000 194.000
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Detailed Results for Radar Type 5 Trial 17

. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)

(us) (us) (us)
1 1 84.500 5.000000 77.000
2 2 85.100 5.000000 1049.000 561.000
3 2 77.500 5.000000 1012.000 322.000
4 2 95.300 5.000000 1524.000 591.000
5 2 69.000 5.000000 1447.000 479.000
6 2 65.200 5.000000 1574.000 177.000
7 3 77.400 5.000000 1446.000 1628.000 4.000
8 2 58.000 5.000000 1737.000 631.000
9 3 58.500 5.000000 1714.000 1626.000 330.000
10 1 98.600 5.000000 508.000
11 1 73.900 5.000000 27.000
12 1 67.700 5.000000 157.000
13 1 99.000 5.000000 313.000
14 2 76.800 5.000000 1232.000 429.000
15 2 89.900 5.000000 1618.000 574.000
16 3 88.000 5.000000 1587.000 1221.000 326.000
17 1 55.100 5.000000 550.000
18 3 93.900 5.000000 930.000 1084.000 275.000

Detailed Results for Radar Type 5 Trial 18
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Puls(e \S,;lldth Chg\a:ﬁ')dth Spacing Spacing Withir? Interval

i (1) () ()
1 1 66.600 20.000000 330.000
2 1 74.500 20.000000 248.000
3 2 68.200 20.000000 1149.000 80.000
4 2 70.100 20.000000 1849.000 536.000
5 3 65.800 20.000000 1316.000 1180.000 623.000
6 3 82.100 20.000000 1690.000 1661.000 503.000
7 2 95.900 20.000000 1840.000 687.000
8 1 51.100 20.000000 107.000
9 2 99.600 20.000000 1035.000 389.000
10 1 59.600 20.000000 424.000
11 3 96.000 20.000000 1733.000 1820.000 427.000
12 3 64.400 20.000000 1553.000 1679.000 204.000
13 2 82.800 20.000000 1451.000 69.000
14 2 86.800 20.000000 1508.000 573.000
15 2 76.300 20.000000 1738.000 361.000
16 2 83.800 20.000000 1152.000 683.000

Page 74 of 97



Engineering Test Report No. 2301707-08

Hlite

Detailed Results for Radar Type 5 Trial 19
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses AUED tfel S Spacing Spacing Withir? Interval
(Ws) (MHz)
(us) (bs) (us)
1 2 80.800 17.000000 1865.000 407.000
2 2 65.200 17.000000 1617.000 541.000
3 2 55.500 17.000000 1012.000 474.000
4 2 97.400 17.000000 1402.000 157.000
5 2 70.500 17.000000 1522.000 531.000
6 2 84.400 17.000000 1207.000 573.000
7 3 86.000 17.000000 1566.000 1277.000 121.000
8 2 76.800 17.000000 1481.000 136.000
9 2 87.400 17.000000 993.000 227.000
10 2 56.300 17.000000 1384.000 27.000
11 3 86.700 17.000000 920.000 1181.000 224.000
12 3 81.000 17.000000 959.000 1111.000 506.000
13 2 50.500 17.000000 1891.000 173.000
14 2 92.000 17.000000 1263.000 553.000
15 2 62.200 17.000000 1469.000 311.000
16 2 69.400 17.000000 1007.000 332.000
17 3 65.600 17.000000 1335.000 1823.000 519.000
18 2 70.300 17.000000 1590.000 96.000
19 3 78.100 17.000000 1361.000 1775.000 12.000
Detailed Results for Radar Type 5 Trial 20
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses SR Bl Clriyp Efe L Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (ws) (Ws)
1 1 80.900 6.000000 565.000
2 3 55.800 6.000000 1708.000 1448.000 439.000
3 2 93.400 6.000000 985.000 706.000
4 2 83.200 6.000000 1912.000 758.000
5 3 59.100 6.000000 1594.000 1591.000 79.000
6 2 74.400 6.000000 939.000 107.000
7 3 85.400 6.000000 1733.000 1253.000 238.000
8 3 98.000 6.000000 1896.000 1606.000 373.000
9 1 92.100 6.000000 363.000
10 1 84.400 6.000000 227.000
11 2 67.400 6.000000 1272.000 646.000
12 3 92.000 6.000000 1831.000 1066.000 457.000
13 3 87.500 6.000000 1763.000 1055.000 22.000
Detailed Results for Radar Type 5 Trial 21
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Chlye tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 3 68.400 12.000000 1658.000 1189.000 811.000
2 3 79.800 12.000000 1645.000 1732.000 1059.000
3 1 86.100 12.000000 970.000
4 1 83.200 12.000000 765.000
5 1 97.500 12.000000 1117.000
6 2 51.300 12.000000 1708.000 559.000
7 3 77.900 12.000000 1276.000 1521.000 253.000
8 3 80.800 12.000000 1804.000 959.000 563.000
9 2 82.100 12.000000 1443.000 169.000
10 3 65.000 12.000000 1848.000 1035.000 156.000
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Detailed Results for Radar Type 5 Trial 22
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 97.500 12.000000 1544.000 99.000
2 2 65.600 12.000000 1375.000 550.000
3 1 68.300 12.000000 550.000
4 3 50.300 12.000000 1878.000 1651.000 1131.000
5 3 51.700 12.000000 975.000 1518.000 102.000
6 3 57.200 12.000000 1700.000 1447.000 1041.000
7 2 98.400 12.000000 1637.000 130.000
8 3 58.900 12.000000 1602.000 1161.000 38.000
9 2 60.100 12.000000 984.000 333.000
Detailed Results for Radar Type 5 Trial 23
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Chlye tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 55.900 14.000000 1883.000 1025.000
2 2 64.100 14.000000 1710.000 849.000
3 2 77.200 14.000000 1650.000 136.000
4 2 96.600 14.000000 1520.000 468.000
5 2 98.000 14.000000 923.000 376.000
6 2 66.700 14.000000 1462.000 705.000
7 3 66.400 14.000000 1003.000 1192.000 1416.000
8 2 57.000 14.000000 1038.000 240.000
Detailed Results for Radar Type 5 Trial 24
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Chlye tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 1 51.100 19.000000 551.000
2 2 85.100 19.000000 1734.000 404.000
3 3 52.100 19.000000 1720.000 1874.000 512.000
4 1 74.000 19.000000 40.000
5 2 52.100 19.000000 1849.000 96.000
6 2 76.700 19.000000 1657.000 349.000
7 1 55.400 19.000000 91.000
8 3 81.200 19.000000 1796.000 1552.000 89.000
9 2 60.900 19.000000 1713.000 57.000
10 2 57.100 19.000000 1611.000 530.000
11 2 50.100 19.000000 1364.000 248.000
12 1 89.400 19.000000 296.000
13 3 64.500 19.000000 1437.000 1500.000 469.000
14 2 72.500 19.000000 1415.000 437.000
15 3 72.200 19.000000 1705.000 1577.000 554.000
16 2 87.800 19.000000 1175.000 48.000
17 2 91.300 19.000000 1613.000 537.000
18 2 65.400 19.000000 1307.000 194.000
19 1 56.300 19.000000 276.000
20 2 68.900 19.000000 1611.000 430.000
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Detailed Results for Radar Type 5 Trial 25
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 3 56.900 7.000000 1444.000 967.000 453.000
2 3 59.600 7.000000 1787.000 1144.000 206.000
3 3 95.100 7.000000 1708.000 1109.000 579.000
4 1 90.100 7.000000 554.000
5 1 81.600 7.000000 140.000
6 2 78.100 7.000000 1096.000 407.000
7 1 99.000 7.000000 350.000
8 3 81.300 7.000000 1461.000 1547.000 552.000
9 2 54.900 7.000000 1737.000 501.000
10 2 54.200 7.000000 1388.000 121.000
11 2 86.200 7.000000 971.000 397.000
12 2 79.100 7.000000 1117.000 318.000
13 2 55.200 7.000000 1399.000 427.000
14 1 57.800 7.000000 441.000
15 2 56.500 7.000000 1323.000 397.000
16 1 57.200 7.000000 435.000
17 2 71.400 7.000000 989.000 500.000
18 2 75.000 7.000000 1489.000 16.000
19 1 94.000 7.000000 44.000
20 3 72.700 7.000000 1153.000 1688.000 262.000
Detailed Results for Radar Type 5 Trial 26
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses PUEE WU i it Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 66.900 16.000000 1927.000 308.000
2 3 68.300 16.000000 1068.000 1286.000 574.000
3 2 50.600 16.000000 1234.000 468.000
4 2 58.200 16.000000 1470.000 785.000
5 3 58.300 16.000000 1083.000 1021.000 1235.000
6 1 71.500 16.000000 91.000
7 1 67.400 16.000000 710.000
8 3 59.100 16.000000 1642.000 1231.000 561.000
9 2 66.000 16.000000 1446.000 628.000
Detailed Results for Radar Type 5 Trial 27
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Chlye tife 1 Spacing Spacing Withir? Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 51.000 9.000000 1731.000 259.000
2 2 69.300 9.000000 1762.000 617.000
3 1 94.600 9.000000 379.000
4 2 65.100 9.000000 1536.000 103.000
5 3 51.100 9.000000 1546.000 1400.000 650.000
6 2 86.100 9.000000 1619.000 221.000
7 1 80.000 9.000000 44.000
8 1 60.800 9.000000 384.000
9 3 56.200 9.000000 1627.000 1397.000 126.000
10 1 99.700 9.000000 20.000
11 1 84.000 9.000000 411.000
12 3 83.100 9.000000 1223.000 1586.000 232.000
13 1 50.900 9.000000 179.000
14 1 53.200 9.000000 48.000
15 2 71.800 9.000000 1079.000 692.000
16 2 66.300 9.000000 1893.000 503.000
17 2 51.200 9.000000 1362.000 455.000
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Detailed Results for Radar Type 5 Trial 28
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses Fulle e Ghle tife 1 Spacing Spacing Withir‘c1J Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 3 86.900 18.000000 1072.000 1743.000 270.000
2 3 81.200 18.000000 1473.000 1232.000 993.000
3 3 100.000 18.000000 1838.000 1883.000 1083.000
4 1 65.400 18.000000 - - 815.000
5 3 80.200 18.000000 1355.000 1538.000 799.000
6 3 96.500 18.000000 1759.000 1784.000 72.000
7 3 80.300 18.000000 1386.000 1646.000 426.000
8 2 81.600 18.000000 1787.000 - 878.000
Detailed Results for Radar Type 5 Trial 29
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses SR Bl Clriyp Efe L Spacing Spacing Withir‘c1J Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 57.400 6.000000 963.000 - 180.000
2 2 93.600 6.000000 1584.000 - 459.000
3 2 80.100 6.000000 1493.000 - 435.000
4 1 64.100 6.000000 - - 1256.000
5 2 67.700 6.000000 1215.000 734.000
6 1 96.500 6.000000 1281.000
7 2 81.500 6.000000 974.000 - 1432.000
8 2 66.800 6.000000 1558.000 - 92.000
Detailed Results for Radar Type 5 Trial 30
. . . Pulse 1-to-2 Pulse 2-to-3 Starting Location
Burst No. of Pulses PR WU i it Spacing Spacing Withir‘c1J Interval
(Ws) (MHz)
(Ws) (Ws) (Ws)
1 2 59.500 11.000000 1738.000 - 660.000
2 1 57.000 11.000000 - - 796.000
3 2 54.400 11.000000 1891.000 - 779.000
4 2 97.500 11.000000 1566.000 - 298.000
5 3 52.000 11.000000 1941.000 1472.000 201.000
6 1 62.500 11.000000 211.000
7 2 79.100 11.000000 1016.000 - 30.000
8 2 98.600 11.000000 927.000 - 485.000
9 2 52.900 11.000000 1814.000 - 328.000
10 2 64.600 11.000000 1644.000 - 339.000
11 3 75.300 11.000000 1710.000 1296.000 500.000
12 1 74.200 11.000000 - - 451.000
13 1 58.400 11.000000 - - 160.000
14 1 97.500 11.000000 - - 573.000
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Detailed Results for Radar Type 6

Trial Number PUIS(G:J :;I'dth ZEI) No. of Pulses Pulses Detected Comment
1 1.000 300.000 9 YES
2 1.000 300.000 9 YES
3 1.000 300.000 9 YES
4 1.000 300.000 9 YES
5 1.000 300.000 9 YES
6 1.000 300.000 9 YES
7 1.000 300.000 9 YES
8 1.000 300.000 9 YES
9 1.000 300.000 9 YES

10 1.000 300.000 9 YES
11 1.000 300.000 9 YES
12 1.000 300.000 9 YES
13 1.000 300.000 9 YES
14 1.000 300.000 9 YES
15 1.000 300.000 9 YES
16 1.000 300.000 9 YES
17 1.000 300.000 9 YES
18 1.000 300.000 9 YES
19 1.000 300.000 9 YES
20 1.000 300.000 9 YES
21 1.000 300.000 9 YES
22 1.000 300.000 9 YES
23 1.000 300.000 9 YES
24 1.000 300.000 9 YES
25 1.000 300.000 9 YES
26 1.000 300.000 9 YES
27 1.000 300.000 9 YES
28 1.000 300.000 9 YES
29 1.000 300.000 9 YES
30 1.000 300.000 9 YES
Radar level verification
Description / Formula Value Unit

IF((

{DFS Mode(0/1/2)}=0)or(

{DFS Mode(0/1/2)}=1) , IF((dBm2W(

{Nominal Power[dBm]})>0.2) , -64 , IF((
{Configured PSD[dBm]}<10) , -62 , -64))+
{Attenuation Vector Generator to DUT[dB]} , -50+
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}

Given setting /

formula to

calculate Vector
Generator level

Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 7.21 dBm/MHz
Requ'irement of the Detection threshold value 62 dBm
for this given values acc. to FCC clause 5.2/ Table 3

Vector Generator level setting -5.49 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector of 'DUT to OSP'-cable 55.51 dB
Given additional Ieyel added to the amplitude of the waveform to account for variations in 1.00 dB
measurement equipment acc. to FCC clause 5.2 / Table 3 / Note 2

This results in the following radar signal level at the DUT -61.00 dBm
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Settings for Radar Type 1 to 4
Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >=3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
Settings for Long Pulse Radar Type 5
Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >=3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 36.000 s 36.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
Settings for Freq. Hopping Radar Type 6
Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 1.000 s 1.000 s
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OSP Video Detector

Setting Instrument Value Target Value
Measurement Time 12.000 s 12.000 s
Sample rate 2500 kHz 2500 kHz
Trace points 30000000 30000000
Time resolution 4.000 ys 4.000 us
Detector Peak Peak
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18.8.

DFS U-NII Detection Bandwidth (5320 MHz; 18.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules

v02

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded Uncertainty (K=2) < 1%

Measurement Summary

DUT Freguenc Measured Detection | 99% Transmission
q y Radar Type No. Bandwidth power Bandwidth Overall Result Overall Comment
(MHz)
(MHz) (MHz)
5320.000000 0 20.000000 20.000000 PASS
Detection Bandwidth Detailed Results
Single Single
el Arzg iz Detection count Percenta_ge o Minimum Limit Measurement Measurement
(MHz) Detection
Result Comment
5305.000000 0of 10 0% 90% FAIL
5309.000000 0of 10 0% 90% FAIL
5310.000000 10 of 10 100 % 90% PASS Lower Limit
5315.000000 10 of 10 100 % 90% PASS
5320.000000 10 of 10 100 % 90% PASS
5325.000000 10 of 10 100 % 90% PASS
5330.000000 10 of 10 100 % 90% PASS Upper Limit
5331.000000 0of 10 0% 90% FAIL
5335.000000 0of 10 0% 90% FAIL
Radar level verification
Description / Formula Value Unit
IF((
{DFS Mode(0/1/2)}=0)or(
{DFS Mode(0/1/2)}=1) , IF((dBm2W( Given setting /
{Nominal Power[dBm]})>0.2) , -64 , IF(( formula to _
{Configured PSD[dBm]}<10) , -62 , -64))+ calculate Vector
{Attenuation Vector Generator to DUT[dB]} , -50+ Generator level
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}
Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 4.99 dBm/MHz
Requirement of the Detection threshold value for this given values acc. to FCC clause 5.2 / Table 3 -62 dBm
Vector Generator level setting -5.30 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector of 'DUT to OSP'-cable 55.70 dB
Given additional level added to the amplitude of the waveform to account for variations in 1.00 dB
measurement equipment acc. to FCC clause 5.2 / Table 3 / Note 2 ’
This results in the following radar signal level at the DUT -61.00 dBm
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Level in dBm
) AN
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U-NII Detection Bandwidth Sweep

U-NII Detection Bandwidth Sweep

Timeins

Threshold

Setting Instrument Value Target Value
Center Frequency 5.32000 GHz 5.32000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >=3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 0.000 s 0.000 s

OSP Video Detector

Setting Instrument Value Target Value
Measurement Time 12.000 s 12.000 s
Samplerate 2500 kHz 2500 kHz
Tracepoints 30000000 30000000
Time resolution 4.000 ps 4.000 us
Detector Peak Peak
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18.9.

DFS U-NII Detection Bandwidth (5310 MHz; 18.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules

v02

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded Uncertainty (K=2) < 1%

Measurement Summary

DUT Frequenc Measured Detection | 99% Transmission
(Mqu) y Radar Type No. Bandwidth power Bandwidth Overall Result Overall Comment
(MHz) (MHz)
5310.000000 0 40.000000 40.000000 PASS
Detection Bandwidth Detailed Results
Single Single
ek A3 ey Detection count Percenta_ge @ Minimum Limit Measurement Measurement
(MHz) Detection
Result Comment
5285.000000 0of 10 0% 90% FAIL
5289.000000 0of 10 0% 90% FAIL
5290.000000 10 of 10 100 % 90% PASS Lower Limit
5295.000000 10 of 10 100 % 90% PASS
5300.000000 10 of 10 100 % 90% PASS
5305.000000 10 of 10 100 % 90% PASS
5310.000000 10 of 10 100 % 90% PASS
5315.000000 10 of 10 100 % 90% PASS
5320.000000 10 of 10 100 % 90% PASS
5325.000000 10 of 10 100 % 90% PASS
5330.000000 10 of 10 100 % 90% PASS Upper Limit
5331.000000 0of 10 0% 90% FAIL
5335.000000 40f 10 40 % 90% FAIL
Radar level verification
Description / Formula Value Unit
IF((
{DFS Mode(0/1/2)}=0)or(
{DFS Mode(0/1/2)}=1) , IF((dBm2W( Given setting /
{Nominal Power[dBm]})>0.2) , -64 , IF(( formula to _
{Configured PSD[dBm]}<10) , -62 , -64))+ calculate Vector
{Attenuation Vector Generator to DUT[dB]} , -50+ Generator level
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}
Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 1.98 dBm/MHz
Requirement of the Detection threshold value 62 dBm
for this given values acc. to FCC clause 5.2 / Table 3
Vector Generator level setting -5.37 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector of 'DUT to OSP'-cable 55.63 dB
Given additional level added to the amplitude of the waveform to account for variations in 1.00 dB
measurement equipment acc. to FCC clause 5.2 / Table 3 / Note 2 ’
This results in the following radar signal level at the DUT -61.00 dBm
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U-NII Detection Bandwidth Sweep

Level in dBm

U-NII Detection Bandwidth Sweep

U-NII Detection Bandwidth Sweep

Timeins

Threshold

Setting Instrument Value Target Value
Center Frequency 5.31000 GHz 5.31000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >=3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 0.000 s 0.000 s

OSP Video Detector

Setting Instrument Value Target Value
Measurement Time 12.000 s 12.000 s
Samplerate 2500 kHz 2500 kHz
Tracepoints 30000000 30000000
Time resolution 4.000 ps 4.000 us
Detector Peak Peak
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18.10.

DFS U-NII Detection Bandwidth (5290 MHz; 18.000 dBm; 80 MHz)

Test according to FCC title 47 part 15 §15.407(h), KDB 905462 D02 U-NII DFS Compliance Procedures New Rules

v02

Measurement uncertainty calculated in accordance with ETSI TR 100 028-1.

Expanded Uncertainty (K=2) < 1%

Measurement Summary

DUT Frequency Measured Qetection 99% Transmis§ion
(MHz) Radar Type No. Bandwidth power Bandwidth Overall Result Overall Comment
(MHz) (MHz)
5290.000000 0 80.000000 80.000000 PASS
Detection Bandwidth Detailed Results
Single Single
Check(l\lz:_le;)uency Detection count Peg;?g(tft‘i%?‘ o Minimum Limit Measur%ment Measu?ement
Result Comment
5245.000000 0of 10 0% 90% FAIL
5249.000000 0of 10 0% 90% FAIL
5250.000000 10 of 10 100% 90% PASS Lower Limit
5255.000000 10 of 10 100% 90% PASS
5260.000000 10 of 10 100% 90% PASS
5265.000000 10 of 10 100% 90% PASS
5270.000000 10 of 10 100% 90% PASS
5275.000000 10 of 10 100% 90% PASS
5280.000000 10 of 10 100% 90% PASS
5285.000000 10 of 10 100% 90% PASS
5290.000000 10 of 10 100% 90% PASS
5295.000000 10 of 10 100% 90% PASS
5300.000000 10 of 10 100% 90% PASS
5305.000000 10 of 10 100% 90% PASS
5310.000000 10 of 10 100% 90% PASS
5315.000000 10 of 10 100% 90% PASS
5320.000000 10 of 10 100% 90% PASS
5325.000000 10 of 10 100% 90% PASS
5330.000000 10 of 10 100% 90% PASS Upper Limit
5331.000000 0of 10 0% 90% FAIL
5335.000000 0of 10 0% 90% FAIL
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Description / Formula

Value Unit

IF((

{DFS Mode(0/1/2)}=0)or(

{DFS Mode(0/1/2)}=1) , IF((dBm2W(

{Nominal Power[dBm]})>0.2) , -64 , IF((
{Configured PSD[dBm]}<10) , -62 , -64))+
{Attenuation Vector Generator to DUT[dB]} , -50+
{Attenuation Vector Generator to COMP[dB]})+
{Radar Signal Level Offset[dB]}

Given setting /
formula to
calculate Vector
Generator level

level at the DUT

Configured DUT EIRP: 63.10 mwW
Configured DUT PSD: 1.98 dBm/MHz
Requirement of the Detection threshold value for this given values acc. to FCC clause 5.2/ Table 3 -62 dBm
Vector Generator level setting -5.37 dBm
Configured overall pathloss from Vector Generator RF out to DUT connector of 'DUT to OSP'-cable 55.63 dB
Given additional level added to the amplitude of the waveform to account for variations in 1.00 dB
measurement equipment acc. to FCC clause 5.2 / Table 3 / Note 2 ’

This results in the following radar signal 61.00 dBm

U-NII Detection Bandwidth Sweep

Setting Instrument Value Target Value
Center Frequency 5.29000 GHz 5.29000 GHz
Span Zero Span Zero Span
RBW 3.000 MHz >= 3.000 MHz
VBW 3.000 MHz >= 3.000 MHz
Sweep Points 30001 ~ 30001
Sweep time 12.000 s 12.000 s
Reference Level -5.000 dBm AUTO
Attenuation 0.000 dB 0.000 dB
Detector Max Peak Max Peak
Sweep Count 1 1
Filter 3dB 3dB
Trace Mode Clear Write Clear Write
Sweep type Sweep AUTO
Preamp off off
Trigger External External
Trigger Offset 0.000 s 0.000 s
OSP Video Detector
Setting Instrument Value Target Value
Measurement Time 12.000 s 12.000 s
Samplerate 2500 kHz 2500 kHz
Tracepoints 30000000 30000000
Time resolution 4.000 ps 4.000 s
Detector Peak Peak
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19. Scope of Accreditation

SCOPE OF ACCREDITATICN TO ISO/IEC 17025:2017

ELITE ELECTROMNIC EMGINEERIING, IMC.
1516 Centre Circle
Downers Grove, IL 60315
Robert Bugielsk: (QA Manager) Phone: 630 495 9770 ext. 168
Email: thugielski@lelitetest.com
Cralg Fanming (EMC Labanager) Phone: 630495 9770 ext. 112

Email: cfanningf@elirerest. com
Branden Luge (Automotive Team Leadet) Phone: 630495 9770 ext. 163

Email: blugo@eliretest. com
Richard King (FCC/Commercial Team Leader) Phone: 630495 9770 ext. 123

Email: reldngipeliterest.com

Website: www._elitetest.com

ELECTRICATL
Walid To: June 30, 2025 Certificate Number: 178601

In recognition of the successful completion of the A2LA Accreditation Program evaluation process,
accreditation 15 granted te this laboratory to perform the following automotive electromagnetic
compatility and cther electrical tests:

Test Technolegy: Test Method(s)!:
Transient Immunifty 130 7637-2 (mcluding enmssions); ISQ T637-3;

{Max Voltage §0ViMax current 100.4) ISO 16740-2:2012, Sections 4.6.3 and 4.6.4;
C5-11979, Sectien 6.4; CS.00054, Sectien 9.9;
EMC-CS-2009.1 (CI220); FMC1278 (CI220, CI221, CI222Y;
GMNW 3097, Sectlon 3.5; SAE JTI113-11; SAE TL113-12;
ECE Regulation 10.06 Annex 10

Electrastatic Discharge (ESD) 130 108035 (2001, 2008);

{Up to +/-25kF) C5-11979 Section 7.0; CS.00054, Section 5.10;
EMC-CS-2009.1 (CT 280); FNMC 1278 (CI280); SAE J1113-13;
GMW 3097 Sectlon 3.6

Conducled Emissions CISPR 25 (2002, 2008), Sections 6.2 and 6.3;
CISPR 25 (2016), Sections 6.3 and 6.4;
C5-11979, Sectien 5.1; CS.000594, Sectiens 5.6.1 and 5.6.2;
GMW 3097, Sectlon 3.3.2;
EMC-CS-2002.1 (CE 420); FRIC 1278 (CE420, CE421,
CE 430, CE440)

(A2LA Cert. No. 1786.01) 08/15/2023 %./—— Page 1 of 9
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Test Technology:

Radiated Emissions Anechoic
{Up o GGH:)

FVehicle Radiated Emissions

Btk Current Tnjection (BCl)
{1 to 400MHz 500m.4)

Radiated Fmmunily Anechoic
{Up to 6GHz and 200Fm)
{Trichuding Radar Pulse 800 Vim)

Radigted Immunily Magnelic Field
Radiated Immunily Reverh
{360MHz to 6GHz and 100F i)

Radiated Fmmunity
{Portable Transmitiers)
{Up to 6GHz and 20 )

Vehicle Radiated Inmunity {ALSE)

Fehicle Product Specific EMC
Standards

Electrical Loads
Stripline

Transverse Electromagnetic (TEM)
Cell

(AJLA Cert. Mo. 1786.01) 08/15/2023

Test Method(s) s

CISPR 25 (2002, 2008), Section 6.4;

CISPR 25 (2016), Section 6.5;

CS-11979, Section 5.3; C5.00054, Section 5.6.3;

GMW 3097, Section 3.3.1;

EMC-CS-20092.1 (RE 310); FMC1278 (RE3L0C, RE320);

CISPR. 12; CISPR 36; ICES-002;
ECE Regulation 10.06 Annex 5

530 11452-4; C3-11979, Section 6.1; C5.00054, Section 5.8.1;
GLIW 3097, Section 3.4.1; SAE TL113-4;

EMC-C5-2009.1 (RT112): FMC1278 (RI112);

ECE Regulation 10.06 Annex 9

IS0 11452-2;

CS-11979, Section 6.2; CS.00054, Section 5.8.2;

GIW 3097, Section 3 4.2;

EMC-CS-2009.1 (RIL14); FMC1278 (RILL4); SAE J1113-21;
ECE Begulation 10.06 Annex 9

IS0 11452-8; FMC 1278 (RI146)

ISO/MEC 61000-4-21; GMW 3097, Section 3.4.3;
EMC-C5-2009.1 (RT114); FMC1278 (RTL14);
IS0 11452-11

150 11452-9;

EMC-C5-2009.1 (RI115); FMC1278 (RIL15);
GMW 3097, Sec 3.4.4

130 11451-2; ECE Regulation 10.06 Annex 6

ErT 14982; EM IS0 13309, IS0 13766, EI S0498;
EC Regulation Mo, 2015/208; EN 535012

IS0 16750-2
IS0 11452-5

IS0 11452-3

4‘./\——— Page 2 0f 2
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Test Technology:

Emissions

Radiated and Conducted
(3m Semi-anecheoic chamber,
up to 40 GHz)

Cellular Radiated Spuricus Emissions

Current Harmenics

Flicker and Fluctuanons

Immunity
Electrostatic Discharge

Radiated Tnmunity

(AJLA Cert. Mo. 1786.01) 08/15/2023

Test Method(s) s

47 CFR, FCC Part 15 B (using ANSI C63.4:2014);

47 CFR, FCC Part 18 (using FCC MP-5: 1986);

ICES-001; ICES-003; ICES-003;

TEC/CISPR 11, Ed 4.1 (2004-06); ASMNZS CISPR 11 (2004);
IEC/CISPR 11 Ed 5 (2009-05) + Al (2010);

KIV 11 (2008-5) with RRL Notice No. 2008-3 (May 20, 2008);
CISPR L1; EIN 55011; K5 C 9811; CIS L3803 (1997, 2003);
CISPR 14-1; EN 33014-1; ASMNZS CISPR 14.1;

CISPR 16-2-1 (2008); CISPR. 16-2-1; K5 C 9814-1; K1V 14-1;
IEC/CISER 22 (19977);

EN 55022 (1998) + A 1(2000);

EIV 55022 (1998) + AL1(2000) + A2(2003); EN 55022 (2006):
TEC/CISPR 22 (2008-09); AS/MNZS CISPR 22 (2004);
AS/NZS CISPR 22, 3rd Edition (2006); KI¥ 22 (up to 6 GELz):
CIMS 13438 (up to 8 GHz); WVCCI V-3 (up to 6 GHz);

CISPR 32; EIN 55032; KIS C 9832; KMV 32;

ECE Regulation 10.06 Annex 7 (Broadband);
ECERegulation 10.06 Annex 8 (Narrowband);

ECE Regulation 10.06 Annex 14 (Conducted)

ETSITS 131 0L0-1 GSM; 3GPP TS 51.010-1, Sec 12;
ETSI TS 134 124 UMTS; 3GPP T3 34.124;
ETSITS 136 124 LTE; E-UTRA; 3GPP TS 36.124

IEC 51000-3-2; IEC 51000-3-12;
EN 61000-3-2; K1V 61000-3-2;
ES C 9610-3-2; ECE Regulation 10.06 Annex 11

IEC 61000-3-3; IEC 61000-3-11;
BN 61000-3-3; K1V 61000-3-3;
ES C 9610-3-3; ECE Regulation 10.06 Annex 12

TEC 61000-4-2, Ed. 1.2 (2001);

IEC 61000-4-2 (1995) + AL(1998) + A2(2000);
EIM 61000-4-2 (1993); EI 81000-4-2 (2009-05);
K1Y 61000-4-2 (2008-5);

RRL Notice Mo. 20084 (May 20, 2008);

IEC 51000-4-2; EIN 61000-4-2; KIV 61000-4-2;

K5 C 9610-4-2; TEEE C37.90.3 2001

TEC 61000-4-3 (1995) + A1(1998) + A2(2000):
IEC 61000-4-3, Ed. 3.0 (20068-02);

IEC 61000-4-3, Ed. 3.2 (20107;

EIV 61000-4-3 (2008-3);

BRL MMotice Mo. 20084 (May 20, 2008);

TEC 61000-4-3; EN 61000-4-3; KTV 61000-4-3;
K5 C 9610-4-3; TEEE C37.90.2 2004

4&\-—— Page 30f 2
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Test Technology: Test Method(s) s

Immunity (cont’d)

Electrical Fast Transient/Burst TEC 61000-4-4, Ed. 2.0 (2004-07);
IEC 61000-4-4, Ed. 2.1 (20117;
TEC 61000-4-4 (1995) + A1(2000) + A2(2001):
EIN 61000-4-4 (2008-3);
BRL MMotice Mo. 2008-5 (May 20, 2008);
TEC 61000-4-4; EIN 61000-4-4; KTV 61000-4-4;
ES C 9610-4-4; ECE Regulation 10.06 Annex 15

Surge IEC 61000-4-5 (1995) + A1(2000):
IEC 61000-4-5, Ed 1.1 (2003-11);
EI 61000-4-5 (1995) + A1(2001);
K1Y 51000-4-5 (2008-5);
RRL Notice Mo. 20084 (May 20, 2008);
IEC 51000-4-5; EN 61000-4-5; KIV 61000-4-5;
K5 C 9610-4-3;
IEEE C37.20.1 2012; IEEE 5TD Co2.41.2 2002;
ECE Regulation 10.06 Annex 16

Conducted Tnmunity IEC 6L000-4-6 (1996) + AL{2000);
TEC 61000-4-6, Ed 2.0 (2006-03);
IEC 61000-4-6 Ed. 3.0 (2008);
EIN 61000-4-6 (2008-3);
BRL MMotice Mo. 20084 (May 20, 2008);
ENM 61000-4-6 (1998) + A1(2001); TEC 61000-4-6;
EN 61000-4-6; KTV 61000-4-6; KS C 2610-4-6

Power Frequency Magnetic Field TEC 61000-4-8 (1993) + A1(2000); TEC 61000-4-8 (20097;
Immunity (Dowi to 3 4/m) EI 6L000-4-8 (1994) + AL1(2000);

EIN 61000-4-8 (2008-3);

BRL MMotice Mo. 20084 (May 20, 2008);

IEC 61000-4-8 EN 61000-4-8; KIV 61000-4-8 K5 C 9610-4-8

Voltage Dips, Short Interrupts, and Line  TEC 61000-4-11, Ed. 2 (2004-03);

Voltage Variations EIN 61000-4-11 (2008-5);
BRL MMoetice Mo. 20084 (May 20, 2008);
IEC 61000-4-11; EIV 61000-4-11; KTV 61000-4-11;
K5 C9510-4-11

Ring Wave IEC 61060-4-12, Ed. 2 (2006-09);
EI 61000-4-12:2006;
IEC 61000-4-12; EIV 61000-4-12; KIV 61000-4-12;
IEEE 5TD Coe2.41.2 2002

(A2LA Cert. No. 1786.01) 08/15/2023 41.»——— Page 4 of 9
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Test Technology:

Generic and Product Specific EMC
Standards

IxRx EMC Requirements

Eurepean Radio Test Standards

Canadian Radio Tests

Mexica Radia Tests

Jepan Radie Tesis

Taiwan Radio Tests

(AJLA Cert. Mo. 1786.01) 08/15/2023

Test Method(s) s

IEC/EN 61000-6-1; ASIVZS 61000-6-1; KIV 61000-6-1;
K5 C 96510-6-1; IEC/EN 61000-6-2; ASIIZS 61000-6-2;
IV 61000-6-2; KS C 9610-6-2; IEC/EN 61000-6-3;
ASINZS 61000-6-3; KI 61000-6-3; K3 C 961 0-6-3;
TEC/EN 61000-6-4; ASIVZS 61000-6-4; KIT 61000-64;
K5 C 9610-6-4; EIN 50130-4; EIN 61326-1; EI 50121-3-2;
ErT 12893; EIT 30270, EI 504 91-1; EM 30491-2; EIV 20491-3;
Ly 55015; EIY 60730-1; EIY 6045; IEC 60533;

EIV 61326-2-6; EI 61800-3; IEC/CISPR 14-2; EIY 55014-2;
ASNZS CISPR 14.2; KIV 14-2; K5 C 9814-2;

IEC/CISPR 24; ASNZS CISPR 24; EN 55024; KIV 24;
TEC/CISPR 35; AS/NZS CISPR 33; EIN 53035; KI¥ 35;

K5 C 9835; IEC 60601-1-2; IS T0601-1-2

LBV 301 489-1; EIY 301 489-3; EIV 301 489-9;
ErT 301 489-17; EIV 301 489-19; EIV 301 489-20

ETSI EIY 300 086-1; ETSIEI 300 086-2;
ETSIELN 300 113-1; ETSIENN 300 113-2;
ETSIEN 300 220-1; ETSIENN 300 220-2;
ETSIELY 300 220-3-1; ETSIEL 300 220-3-2;
ETSIEI 300 330-1; ETSIENN 300 330-2;
ETSI EIY 300 440-1; ETSIEI 300 440-2;
ETSIEIN 300 422-1; ETSIEN 300 422-2;
ETSI EIY 300 328; ETSI EIV 301 893;
ETSIEN 301 511; ETSI EIY 301 208-1;

ETSI EIY 208-2; ETSI EIN 908-13;

ETSI EIY 303 413; ETSIEL 302 302;

LY 303 340; EIN 303 345-2; EIN 303 345-3; EIV 303 3454

R55-102 measurement (BE Exposure Evaluation);

R535-102 measurement (Merve Stimulation);

SPR-002; RSS-111; RSS-112; RSS5-117; R55-11%; R55-123;
R55-125; R55-127; R55-130; R35-131; R55-132; R55-133;
R55-134; R35-135; R55-137; R55-139; R55-140; RSS5-141;
RSS-142; R55-170; R55-181; RS5-182; RS5-191; RSS5-192;
R55-194; R35-195; RS5-196; RS5-197; R55-19% RS5-210;
RSS-211; R55-213; R55-215; RS5-216; RS5-220; RSS5-222;
R55-236; R35-238; R55-243; R55-244; R55-247; R5S5-248;
RSS-251; R55-252; RS5-287; RS5-288; RS5-310; RSS-GEI

IFT-008-2015; NORM-208-3CFI-2016
Radic Law MNo. 131, Crdinance of MPT Me. 37, 1981,

MIC MNoetification Mo, 88:2004, Table Ne. 22-11;
ARTE 8TD-T66, Regulation 18
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Test Technology:

Avustralio-New Zealand Radie Tests

Hang Kong Radia Tests

Korean Radiae Test Standards

Vietnam Radio Test Standards

Vietnam EMC Test Standards

Uhilicensed Radio Freguency Devices

i3 Meter Semi-Anechoic Room)

Licensed Radia Service Equipment

QA (Over the Air) Pei formance
G5, GPRS, EGPRS

UMTS (W-CDMA)

LTE mcluding CAT ML

A-GPS for UMTS/IGSM

LTS A-GPS, A-GLODMASS,
SIB&/SIELS

Large Device/Laptop'Tablet Testing
Integrated Device Testing

WiF1 802.11 albig/n/a

(AJLA Cert. Mo. 1786.01) 08/15/2023

Test Method(s) s

ASMNZS 4268; Radiccommumications (Short Range Devices)
Standard (2014)

HECA 1039 Issue 6;
HECA 1042;
HECA 1033 Issue T;
HECA 1061;
HECA 1008;
HECA 1043;
HECA 1037;
HECA 1073

KDV 301 489-1; KIV 301 48%-3; KI¥ 301 489-9;
KDV 301 489-17; KTV 301 489-52; K5 X 3124, K5 X 3125;
KX 3130, KSX 3126, K5 X 3129

QCVIN 47:2015/BTTTT; QCVI 54: 202/ BTTTT;
QCVIT 35200 /BTTTT; QCVIY 65: 201 3/(BTTTT;
QCVIN 73:2013/BTTTT; QCVIN : 202/ BTTTT;
QCVIN 112:200WBTTTT; QCVIV 117:20204/BTTTT

QCVIN 18:2014BTTTT; QCVI 86: 201 %BTTTT;
QCVIT 96:2015/BTTTT; QCVIT L18:201&BTTTT

47 CFR FCC Part 15C, 15D, 15E, 15F, 15G, 15H
(using ANSI C63.10:2013, ANSI C63.17:2013 and
FCC KDE 905462 D02 (v02))

47 CTR FCC Parts 20, 22, 24, 25, 27,30, 73, 74, 80, 87,
90, 93, 96, 97, 101 (using ANST/TIA-G03-E,
TIA-102.CAAAE, ANSI C63.26:2015)

CTIA Test Plan for Wireless Device Over-the-Adr
Performance (Methoed for Measurement for Radiated Power
and Recetver Performance) W3.8.2;

CTIA Test Plan for RT Performance Evaluarion of Wikl
Mobile Converged Devices V2.1.0

4‘./\——— Page 60f 2
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Test Technology: Test Method(s) s

Electrical Measurements and

Simulation

AC Voltage / Current TAA AC 150V9345-10H;
(1l to SkW) 60 Hz FAA AC 1505345 45T;
(0.1% to 230 up to 500 MH= FAA AC 1505345 441 ;
(lpAto 1504) 60 Hz FAA AC 150¥934546E;

FAA AC 1505345 47C;
DC Voltage / Current IAAEB 67D

(1w to 15 V) / (LA to 10A)

Power Facter / Efficiency / Crest Factor
(Power to 30KW)

Resistance
(Lol to 400000}

Surge
(Upto 10KV / 5 kA) (Combination
Wave and Ring Wave)

Cn the following products and materials:

Telecommunications Ternmnal Equipment (TTE), Radic Equipment, Network Equipment, Information
Technology Equipment (ITE), Autctnotive Electronic Equipment, Automotive Hybrid Electromic Devices,
Mariime Nawvigation and Radic Communication Equipment and Systems, Vehicles, Boats and Internal
Combustion Engine Driven Devices, Automotive, Aviation, and General Lighting Products, Medical
Electrical Equipment, Motors, Industrial, Seientific and Medical (ISM) Radic-Frequency Equipment,
Househeld Appliances, Electric Tools, Low-veltage Switchgear and Control gear, Programmable
Controllers, Electrical Equipment for Measurement, Contrel and Laboratory Use, Base Materials, Power
and Data Transmmssion Cables and Connectors

! When the date, editien, version, etc. 13 not dentified 1n the scope of acereditation, laboratories may use
the version that wmediately precedes the current versiom for a period of one year from the date of
publication of the standard measurement method, per part €., Section | of AZLA RII] - General
Requirements- Accreditation [ ISQ-IEC 17025 Laboratories.

Testing Activities Performed in Support of FCC Certification n Accordance with 47 Code of Federal
Regulations and FCC KDE 974614, Appendix A Table A 17

Rule Subpart/Technology Test ¥lethod Maximum
Frequency

(v Hz)
Unintentional Radiators
Part 155 AMSI C63.4:2014 40000

Industrial, Sciennfic, and bedical Equipment
Part 18 FCC MP-5 (February 1986) 40000

Intentional Radiarors
Part 15C AMSI Co3.10:2013 40000

(A2LA Cert. No. 1786.01) 08/15/2023 dLA—— Page 7of 9
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Testing Activities Performed in Support of FCC Certification n Accordance with 47 Code of Federal

Regulations and FCC KDE 974614, Appendix A Table A 12

Rule Subpart/Technolegy

Unlicensed Perscenal Communication

Systems Devices
Part 15D

U-NI without DFS Intentional Radiators
Part 15E

U-NIO with DES Intentional Radiaters
Part 15E

UWE Intentional Radiators
Part 15F

BPL Intenticnal Radiaters
Part 153G

White Space Device Intentienal Radiators
Part 15H

Commercial Mobile Services (FCC Ticensed
Radic Service Equipment)

Parts 22 (cellular), 24, 25 (kelow 3 GHz),
and 27

General bdobnle Radie Services (FCC
Licensed Radio Service Equipment

Parts 22 (nen-cellular), 20 (below 3 GHz),
95, 97, and 101 (below 3 GHz)

Citizens Broadband Radio Services (FCC
Licensed Radie Service Equipment)
Part 96

hdarinme and Asvianien Radie Services
Parts 80 and 87

bicrowawe and Millimeter Bands Radio
Services

Parts 25, 30, 74, 20 (above 3 GHz), 97
(above 3 GHz), and 101

(AJLA Cert. Mo. 1786.01) 08/15/2023

Test ¥ethod Maximum
Frequency
(Hz)

ANZI C63.17:2013 40000

ANSI C63.10:2013 40000

FCC KDB 205462 D02 (v02) 40000

ANZI C63.10:2013 40000

ANSI C63.10:2013 40000

ANSI C63.10:2013 40000

ANSHTIA-603-E; 40000

TIA-102.CAAA-E;

ANZI C63.26:2015

ANSTTIA-G03-E; 40000

TIA-102.CAAA-E;

ANSI C63.26:2015

ANSHTIA-603-E; 40000

TIA-102.CAAA-E;

ANSI C63.26:2015

ANSHTIA-603-E; 40000

ANZI C63.26:2015

ANSHTIA-603-E; 40000

TIA-102.CAAA-E;
ANSEI C63.20:2015

4‘./\——— Page 8 0f 2
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Testing Activities Performed in Support of FCC Certification n Accordance with 47 Code of Federal
Regulations and FCC KDE 974614, Appendix A Table A 12

Rule Subpart/Technolegy Test Method Baximum
Frequency

) ) ([Hz)
Broadeast Radic Services
Parts 73 and ™ (below 3 GHz) ANSITIA-603-E; 40000
TIA-102.CAAA-F;
AMSI C63.26:2015

Signal HBoosters

Part 20 (Wideband Consumer Signal ANST C63.26:2015 40000
Boosters, Provider-specific signal boosters,

and Industrial Signal Boosters)

Section 20.219

2 Accreditation does not imply acceptance to the FCC equipment autherization program Please see the
FCC website (hrps:fapps.foe.gov/oetcf/eas) for a lstng of FCC approved laboratories.

(A2LA Cert. No. 1786.01) 08/15/2023 %.»——— Page 9 of 9
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Accredited Laboratory

ELITE ELECTRONIC ENGINEERING INC.
Downers Grove, IL

for technicol competence in the field of

Electrical Testing

This lakboratory is accredited in accordance with the recognized Intemational Standard 1ISO/EC 17025:2017
General requirements for fhe compefence of fesfing and callbrofion laboraferes. This accreditation dermonstrates
technical competence for a defined scope and the operation of a lakboratory quality management system
(refer fo joinf ISO-ILAC-IAF Communique dafed Aprl 281 7).

Presented this 150 doy of August 2023,

rir Trace Mclnturff, Yice President, Accreditotion Services
For the Accreditation Council

Cerfificate Mumber 1 786.01

Yalid to June 20, 2025

For the tests to which this accreditation applies, pleass refer to the laboratony 's Becfrical Scope of Accreditation.
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